MAINAIR RAPIER

Quick Build Kit
Parts List

Doc. Ref. RK2.
Issue ¥
6th, November 1996,

Mainair Sports Ltd., Alma Industrial Estate, Regent Street, Rochdale, Lancs. OL12 0HQ, England
Tel. 01706 55134. Fax: 017068 31561. VAT Reg. No. 306 0166 03



Introduction
This manual contains the list of parts for the quick build Mainair Rapier kit, split into two parts,

Blade wing and Rapier trike. This manual must be used in conjunction with the Build Manual,
RK1.

Amendment Record

Date Amendment Reference




Page 1

“Checked

Part Number Description Quantity
032-302 Side Strut Center Section 2
032-306 Side Strut Bottom Section 2
032-310 Suspension Balls 8
032-315 Al Pressure Pads 4
032-556 Ear Bracket 1" 2
032-225 Axle Left Hand (New Style) 1
032-225 Axle Right Hand (New Style) 1
032-250 Axie Piate Top 1
032-251 Axie Plate Bottom 1
032-556 Ear Bracket 1" 4
032-260 Axle Tie Wire 1
032-325 Drag Link Left Hand 1
032-325 Drag Link Right Hand 1
032-556 Ear Bracket 1" (3/16" x 1/4") 2
036-170 fabric Alum Strip 1
036-150 Cockpit Fabric 1
013-195 Stainless Ring Large 2
052-080 Cord 3mm 2 mts
051-105 Shock Cord 3mm 2 mts
051-110 Shock Cord 4mm 1 mis
019-115 Heat Shrink Large 15 em
032-103 Seat Strap Tube 1
032-505 Dual Seat 1
032-507 Seat Foam Large 1
032-507 Seat Foam Small 1
032-506 Seat Board 1
032-520 Seat Beit Front 1
032-520 Seat Belt Rear 1
032-510 Seat Strap 1
032-105 Seat Frame Top Complete 1
032-105 Seat Frame Lower Complete 1
032-125 Seat Frame Plates L.ower 2
032-145 R Clip with Wire 2
032-130 Bottom Seat Channei 1
032-132 Bottom Seat Channel Plate 1
032-525 Seat Belt Retaining Wire 1
032-139 Telescopic Top 2
032-138 Telescopic Bottom 2
031-010 Ignition Switch Wired 1
5170 Rem Strap 1.2 3
015-172 Rem Strap 1.1/8" 4

00-00 Bush 1.5/16" 3
00-00 Bush 1.3M16" 4

6th, November 1996.

Issue 1.

Mainair Rapier Kit
Trike Parts



Page 2

000-000 Al Spacer 22mm 2
031-106 Rubber Grommet Smail 2
13-062 Light Tang 2 R
032-065 Gemini Keel 1
032-025 Monopcle/Keel Plates 2
032-015 Mk11 Monopole Comp 1
032-385 Lower Engine Strut Left 1
032-385 Lower Engine Strut Right 1
026-220 AL Wheel 3
026-240 Sealed Bearing 6
026-255 Brake 1
026-100 Tyre 4 Ply 3
026-081 tnner Tube Cranked Valve 3
00-00 Spacer 29mm Alloy 3 i -
00-00 Dust Cover 2 ?
032-156 Front Stub 1
032-161 Nylon Head Bearing Top 1
032-162 Nylon Head Bearing Btm 1
032-163 Head Set Tube 1
032-164 Head Set Locator 2
024076 Grease Nipple 1
036-135 Cockpit Bracket 1
036-125 Cockpit Retaining Wire 1
013-450 Pulley 2 B
B 00-00 Bush 1/2" 2
032-166 Forks 1
032-172 Foot Throttle 1
025-080 Thiottle Return Spring 1
032-181 Brake Pedal 1
025-200 Brake Cable 1
032-168 Shock Absorber 2
032-227 Centre Spacer 1
032-167 Trailing Link 2
036-050 Front Wheel Mudguard 1
032.226 Axle Bolt M12 x 200 1
013-016 Split Pin 1.1/2" i
013-100 Shackle 1/2" 1
00-00 Nylon Spacer 2
00-00 Spacer 23mm Alloy 1
00-00 Spacer 17mm Alloy 1
032-228 Washer 1" x 12.1mm 1
032-229 Castle Nut M12 1
_ 017-080 Cable Tie 1
008-255 Nut Cap 5/16" 1 L o
032-180 Biack Bush 1

6th, November 1996.

lssue 1.

Mainair Rapier Kit
Trike Parts



Page 3

036-100 Gemini Cockpit 1
036-175 Edge Trim 6 ft
036-130 Coclkpit Strut 1
036-135 Cockpit Bracket 2
032108 Cockpit Foot Rest Bar 1
036-105 Windscreen 1
036-160 Map Pocket 1
036-165 Map Pocket Al Strip 1
036-120 Windscreen Rivets 9
027-400 Prop Tape 6 ins
013-015 Self Tapper Large 2
024.200 Copper P Clip 1
015-180 Remstrap 2" 1
032-420 Front Strut Bottom Sec 1
032-412 Front Strut Centre 1
032-415 Front Strut Top 1
006-355 Wizz Pin 2
032-440 Front Strut Top Channel 1
032-360 Engine Wires {Engine Type) 1
032-621 Backup Loop 1
024-285 Fuel Tank Rear 1
025-109 Hand Throttle Tube 1
025-110 Hand Throttle Lever 1
025-115 Hand Throttle Knob 1
025-120 Hand Throttle Plate 1
036-365 Hand Throttle Cover 1
025-210 Choke Cable 1
026-060 Throttle Cable Comp 1
013-130 Clevis Pin 1/2" 1
00-00 Al Spacer 2
00-00 Nylon Spacer 1
032-190 Steering Damper 1
032-556 Ear Bracket 1" (1/4" x 3/16") 1
00-00 Nylon Steering Stop i
036-013 Blade Spat L/H {Comp) 1
036-013 Blade Spat R/H {Comp) 1
027-485 Fibre Glass Exhaust Guard 1
036-350 Engine Cover (Engine Type) 1
033-640 ign Switch Placard 1
033-922 Fuel Mix Placard 1
033-925 Fuel Tap Placard 1
0033-930 Throttle Direction Placard 1
033-912 Main Placard 1

6th, November 1996.

Issue 1,

Mainair Rapier Kit
Trike Parts



Page 4

033-906 Name Plate 1
013-015 Self Tapping Screw 4
033-977 Mainair Sports Logo 2
033-g71 Rapier Logo 2
032-650 Transit Yoke 1
032-540 Transit Tie 1
032-640 Transit Peg 1
BOLTS
004-015 AN3-6A 4
004-020 AN3-7A 2
004-030 AN3-11A 2
004-045 AN3-14A 2
004-050 AN3-15A 8
004-058 AN3-17 2
004-060 AN3-17A 2
004-080 AN3-24A 1
004-086 AN3-26A 1
004-080 AN3-26A 1
004-100 AN3-30A 1
004-120 AN3-34A 2
004-274 AN4-15 1
004-275 AN4-15A 4
004-290 AN4-20A 2
004-295 AN4-21A 4
004-300 AN4-22A 2
004-309 AN4-24A 1
004-317 AN4-25A 1
004-325 ANA-2TA 4
004-330 AN4-30A 3
004-340 AN4-32A i
004-357 AN4-35A 1
004-370 AN4-40A 1
004-385 AN4-43A 1
004-485 ANS-12A 1
004-487 AN5:14 2
004-500 ANS-15A 2
004-507 ANS5-17 1
004-530 ANS-23 1
004-580 ANS-30A 4
004-584 ANS-32 1
004-607 ANS-34 1
004-815 ANS-35A 1
004-665 AN5-47 1
WASHERS
008-030 Std 3/16" 34
008025 Thin 3/16" 20
008-050 Penny 3/4" x 3/16" 11

6th, November 1996.
Issue 1.

Mainair Rapier Kit
Trike Parts



Page 5

008-050 Plate 1" x 3/16" 2
008-035 Std 1/4" 33
008-026 Thin1/4" 2
008-050 Penny 1" x 1/4" 9
008-040 Std 5/16" 20
008-627 Thin 5/16" 2
008-070 Penny 1" x 5/16" 14
008070 Plate 1.1/4" x 5/16" 4
000-000 Washer 1" x 5/8" 6
026-247 Shakeproof Washer 4
008-125 Nyloc 316" 22
008-130 Nyloc 1/4" 25
008-135 Nyloc 5/16" 8
008-200 Castie 3/16" 2
008-205 Castle 1/4" 1
008-220 Castle 5/16" 6
008-160 Wing Nut 5/16" 1
032-252 M11 Nut 6
005-156 M4 x 20 Cap Head 2
008-222 M4 Nyloc 2
005170 M6 x 20 Cap Head 1
008-223 Nyloc Nut M6 1
008-260 Skiffy Cap 1/4" 23
008-255 Skiffy Cap 5/16" 6
013-017 Split Pin 13
008-014 Nylon Washer 1/4" 4
008-015 Nylon Washer 3/4" x 1/4" 2
008-015 Nylon Washer 1.1/4" x 1/4" 5
£08-020 Nylon Washer 1.1/4" x 518" 4
015-010 Saddie 1.1/8" x 1/4" 4
015-015 Saddle 2" x 1/4" or 5/16" 20
015-015 Saddle 2" x 516" 2
005-520 Hang Bolt 1
005-516 Wing Nut M10 1
013-190 Split Ring Large 1
013-185 Split Ring Med 1
ROTAX 503 ENGINE
028-075 Rotax 503 Engine 1
032-370 Left Hand Box Mount 1

6th, November 19986.
lssue 1.

Mainair Rapier Kit
Trike Parts



Page 6

032-370 Right Hand Box Mount 1
027-425 Exhaust Bracket 1
032-365 Rear Cross Angle (Cut Out) 1
032-365 Front Cross Angle (Cut Qut) 1
028-005 Lord Mount 8
032-366 Main Mounting Plate 1
032-560 Ear Bracket 3/4" 1
024-010 Fuel Line 2mts
024-208 Qver Spring 2mts
024-032 Fuel Filter 1
024-151 Spring Clip 2
024-151 Beal Clip 1/2" 3
024-150 Beal Clip 9/16" 3
024-055 Three Way Tap 1
024-060 indent Ring 1
024-058 Indent Spring 1
024-077 Adaptor Plug 1
024-075 Blanking Plug 1
024-079 Hose Tail 1
030-042 Air Filter 1
G0-00 Carb Breather Pipe 1
015-135 Engine Cover Buffer 4
015-120 Square End Plugs 6
024-355 D Shape Rubher Buffer 2
015-108 Top Hat 1/4" 4
028-025 Engine Mounting Stud 4
024-401 Quick Release Elastic 1
024-201 Pipe Clip 1
027-425 M8 Exhaust Rubber Mount 2
027.425 Exhaust Rubber Mount 5/16" 1
027-425 Exhaust Rubber Mnt §/16" Did 1
011-290 Tecma Pin 1
013-180 Key Ring Small 1
013-195 Key Ring Large 1
024-200 Copper P Clip 2
019-075 L.ecking Wire Smts
031-100 Wiring Box 1
031-1G0 Wiring Box Lid 1
00-00 Wiring Box Screws 4
031-106 Grommets Small 4
031-105 Grommets Large 2
031-120 Wiring Block 1
031-040 Wiring Harness 8it
031-080 Earth Strap 2
004-156 Cap Head M3 x 20 2
005-150 Cap Head M4 x 12 1
004-156 Nylock Nut M3 2
008-222 Nyloc Nut M4 1
00-00 Brass Washer 2
005-150 M4 x 12 Cap Head Screw 16

6th, November 1986.
Issue 1.

Mainair Rapier Kit
Trike Parts



Page 7

008-222 M4 Nyloc 16
005170 M8 x 20 Hex Head Screw 4
005170 M8 x 20 Cap Head 6
004-242 Bolt AN4-6A 1
004-265 Bolt AN4-13A 2
004-262 Bolt AN4-13 1
004-271 Bolt AN4-14A 1
004-270 Bolt AN4-14 1
004-275 Bolt AN4-15A 2
004-259 Bolt AN4-22 4
004-325 Bolt AN4-27A 1
004-015 Bolt AN3-6A 1
008-030 Washer 3/16" 5
008-050 Washer 3/4" x 316" 2
008-125 Nyloc 3/16" 1
008-035 Washer 1/4" 12
008-035 Washer 1/4" Thin 8
008-065 Washer 1" x 1/4" 4
008-060 Washer 1.1/4" x 1/4" 4
008-134 Nyloc 1/4" 10
008-205 Castie Nut 1/4" 6
008-020 Washer 5/16" 5
008-020 Washer Thin 5/16" 4
005-815 Spring Washer 5/16"/M8 12
008-070 Washer 1" x 5/16" 4
008-135 Nyloc 516" 3
008-220 Castle Nut 5/16" 1
008-224 Nyloc M8 3
013-015 Self Tapper 4
013-015 Self Tapper Small 1
013-017 Spiit Pin 7
031-050 Earth Strap 1
PROPELLER OPTIONS
027-385 Propeller 62" x 40" 1
004-580 Bolt ANS-30A 6
008-040 Washer5/16" <]
008-040 Washer 5/16" Thin 6
008-135 Nyloc Nut 516" 6
051-040 Prop Bag 2
027-392 3 Blade Wooden Propeller 1
004-610 Bolt ANS-34A 6
004-600 Bolt ANS-32A 12
008-040 Washer 5/16" 36
008-135 Nyloc 5/16" 18
051-040 Prop Bag 3
027-389 3 Blade Warp Drive Propeller 1
005-330 Bolt M8 x 80 5

6th, November 1996,

Issue 1.

Mainair Rapier Kit
Trike Parts



Page 8

008-224 Nyloc M8 6
008-040 Washer 5/16" 12
051-040 Prop Bag 3
ROTAX 462
028-070 Rotax 462 1
032-370 Left Hand Box Mount 1
032-370 Right Hand Box Mount 1
032-365 Rear Cross Angle 1
032-365 Front Cross Angle 1
032-366 Main Mcunting Plate 1
030-039 L/H Air Box Bracket 1
030-039 R/H Air Box Bracket 1
030-037 Air Box Bolt Set 1
027-450 Exhaust Bracket 1
028-005 Lord Mount (Std) 6
028-605 Lord Mount {Thin) 2
016-135 Engine Cover Buffer 4
0156-120 Square End Plug 2
024-355 D Shape Rubber Buffer 2
015-105 Top Hat 1/4" 4
027-426 M8 Exhaust Rubber Mnt 2
027-425 Exhaust Rubber Mnt 5/16" 3
027-425 Exhaust Rubber Mnt Drilled 1
030-910 Radiator Rubber Mnt 2
028-025 Engine Mounting Stud 4
024-401 Quick Release Elastic 1
032-560 Ear Bracket 3/4" 1
030-901 Radiator Lower Brkt 1
030-901 Radiator Top Bkt 462 2
030-912 Qil Reservoir Bkt 1
024-010 Fuel Line 2 Mts
024-205 Over Spring 1.5 Mis
024-032 Fuel Filter 1
024-055 Three Way Tap 1
024-060 Indent Ring 1
024-058 Indent Spring 1
024-077 Adaptor plug 1
024-074 Blanking Piug 1
024-079 Tail 174" 1
031-100 Wiring Box 1
031-100 Wiring Box Lid 1
00-00 Wiring Box Screws 4
031-1086 Grommets Small 4
031-105 Grommets Large 2
031-120 Wiring Block 1
031-050 Earth Strap 2
031-040 Wiring Harness 8ft
00-00 Wire (Various) 2ft
00-00 Over Sleeve 2Mt

6th, November 1986.

Issue 1.

Mainair Rapier Kit
Trike Parts



Page 9

030-042 Air Filter 1
00-00 Carb Breather Pipe 2
019-G75 Locking Wire 2 mts
030-805 Radiator { /H 1
030-903 Radiator R/H 1
030-8G3 Radiator Cap 1
024-215 Carb Heat Coil 1
024-216 Carb Heat Coil Cover 1
030-909 Pump Hose 90deq 2
(030-906 Cross Hose 410mm 1
030-908 Reducer Hose 1
030-807 Top 90deg Hose 1
030-913 Hose 1" x 68" 1
030-914 Alloy Tube 1" x 4" 2
00-00 Alloy Tube 1.1/4" x 2" 1
004-015 Bolt AN3-6A 1
004-265 Bolt AN4-13A 2
004-271 Bolt AN4-14A 2
004-275 Bolt AN4-15A 2
004-300 Bolt AN4.22A 2
004-305 Bolt AN4-23A 2
004-325 Bolt AN4-27A 1
005-170 Bolt M8 x 20 4
005-170 Cap Head Screw M8 x 20 2
004-156 M3 x 20 Cap Head Screw 2
005-150 M4 x 12 Cap head Screw 17
005-158 M4 x 20 Cap Head Screw 2
008-221 M3 Nyloc 2
008-222 M4 Nyloc 23
008-125 Nyloc Nut 3/16" 3
008-030 ‘Washer 3/16" 5
008-030 Washer 3/16" Thin 4
008-050 Washer 3/4" x 3/16" 2
008-130 Nyloc Nut 1/4" 15
008-035 Washer 1/4" 23
008-035 Washer 1/4" Thin 6
008-080 Washer 1/4" x 1" 4
008-065 Washer 1/4" x 1.1/4" 6
008-220 Nyloc Nut 5/16" 5
008-040 Washer 5/16" 14
008-040 Washer 5/16" Thin 1
008-220 Castle Nut 5/16" 1
008-040 Spring Washer 518" 3
999-899 Brass Washer 2
008-225 M8 Nyloc 7
008224 M6 Nyloc 4
013-0158 Self tapping Screw 4
013-015 Self Tapping Srew Small 1
024-201 Pipe Clip (For QRE) 1
011-280 Tecma Pin 1

6th, November 1896.
Issue 1.

Mainair Rapier Kit
Trike Parts



Page 10

013-195 Key Ring Small 1
013-195 Key Ring Large 1
024-110 Spring Clip 4
024-151 Beal Clip 1/2" 3
024-180 Beai Clip /16" 3
013-017 Split Pin 1
030-265 Stand Off §/16"in x 5/16" Out 1
024-125 Jubilee Clip TC1 9
024125 Jubilee Clip TC2 2
017-090 Cable Tie 10
00-00 Spacer 5mm 4
00-00 Over Flow Pipe 1
PROPELLER OPTIONS
027-385 62" X 44" Propeller 1
004-580 Bolt AN5-30A 6
008-040 Washer 5/16" g
008-040 Washer 5/16" Thin 6
008-135 Nyloc Nut 5/16" 6
051-040 Prop Bag 2
027-392 3 Blade Wooden Propeller 1
004-610 Bolt AN5-34A 6
004-600 Bolt AN5-32A 12
008-040 Washer 5/16" 36
008-135 Nyloc Nut 5/16" 16
051-040 Prop Bag 3
027-389 3 Blade Warp Drive Propeiler 1
005-330 Bolt M8 x 90 6
008-224 Nyioc M8 8
008-040 Washer 5/16" 12
051-040 Prop Bag 3
CPTIONS
036-160 Map Pdcket 1
036165 Map Pocket Al Strip 1
036-120 Wind Screen Rivet 1
024-2069 Long Range Seat Tank 1
000-000 Long Range Tank Pipe 1
024-305 Front Tank Bracket 1
024-298 Tank Strap 1
005-170 Bolt M6 x 20 1
032-453 Rear Steering Bar 1
025-055 Rubber Foot Grip 2
032-460 Rod End Bearing and Nut 2
032-462 Steering Tie Bar 1

6th, November 1996,

Issue 1.

Mainair Rapier Kit
Trike Parts



Page 11

032-472 Strg Lwr Keel Clamp 1
032-472 Str Upper Keel Clamp 1
032-465 Strg Bar Top Strap 1
032-466 Cockpit Rear Brace 1
036-126 Cockpit Retaining Wire 1
004-010 Bolt AN3-5A 4
004-020 Bolt AN3-7A 2
004-035 Bolt AN3-12A 1
008-125 Nyloc 316" 7
008-030 Washer 3/16" 3
008-030 Washer Thin 3/16" 8
004-480 Bolt ANS-11A 1
004-508 Bolt AN5-17A 1
008-135 Nyloc 5/16" 2
008-220 Castle Nut 5/16" 2
008-040 Washer 5/16" 6
000-000 Nylon Washer 2

6th, November 1996,

Issue 1.

Mainair Rapier Kit
Trike Parts



Mainair Blade Kit - Wing Pam;

Part Component Quantity Checked
Number Description Per Aircraft
034-590 Wing Sail 1
034-010 Leading Edge Port 1
034-010 Leading Edge Sthd 1
034-015 Leading Edge Outer Port 1
034-015 Leading Edge Outer Stbd 1
034-105 Keel 1
034-160 Cross Tube Port 1
034-160 Cross Tube Stbd 1
034-205 A Frame Side 1
034-205 A Frame Side With Trimmer 1
034-250 Base Bar 1
034-260 King Post 1
034-136 Apex Block 1
034-135 Hang Strap Bush 1
034-140 Hang Strap 1
034-145 Hang Strap Channel 1
034-120 Nose plates 2
034-122 Nose Catch Channel 1
034-121 Swan Nose Catch 1
034-047 Index Tips 2
034-046 Leading Edge Bartol « 2
034-102 Plastic Keel Protector 1
034-550 Pull Back Return Cord 1
034-150 Puil Back Pins 2

00-00 Nylon Roller 1
005-905 Spirol Pin 1/8" 1
034-165 Hinge Block 2
034-557 Ear Bracket 2
034-557 Ear Bracket + Spacer 1
034-255 A Frame Corner 2
034-216 Base Bar Corner 2
034-500 Rigging Tool 1
005-850 Allen Key 1
034-405 Batten Set Complete 1
034-525 Keel Webbing Strap 1
034-080 Cord 20 mts
034-350 Pull Back (long) 1
034-345 Pull Back (Short) 1
034-315 Side Wires 4

R T AR T PR B L o

3rd, Jan 1996. BK2, Issue 1.

e g R e e R R



Mainair Blade Kit - Wing Parts

034-305 Lower Front Wire 2
034-310 Lower Rear Wire 2
034-320 Top Front Wire 1
034-335 Top Side Wire 2
034-325 Top Rear Wire 1
034-375 Inboard Luff Line 1
034-370C Middle Luff Line 3
034-365 Quter Luff Line 1
034-355 Trimmer Cable 1
034-915 Warning Placard 1
034-916 Trimmer placard 1
052-310 Registration Letters One Set
013-440 Nylon Reducer 7
004-020 Bolt AN3-7A 2
{ 004-085 Bolt AN3-25A 1
004-090 Bolt AN3-26A 2
004-120 Bolt AN3-34A 2
004-255 Bolt AN4-11A 1
004-275 Bolt AN4-15A 1
004-285 Bolt AN4-17A 3
004-290 Bolt AN4-20A 1
004-295 Bolt AN4-21A 2
004-317 Bolt AN4-25 2
004-324 Bolt AN4-27 3
004-327 Bolt AN4-30 2
004-335 Bolt AN4-31A 1
004-365 Bolt AN4-37A 2
004-480 Bolt AN5-11 1
004-550 Bolt ANS5-25A 1
_ 004-583 Bolt ANS-31 2
( 004-830 Bolt AN5-40A 1
008-125 Nyloc Nut 3/16" 7
008-130 Nyloc Nut 1/4* 16
008-205 Castle Nut 1/4" 6
008-135 Nyloc Nut 5/16" 1
008-220 Castle Nut 5/16" 3
005-175 Socket Head Bolt 1
006-355 Wiz Pin & Ring 3
008-030 Washer 3/16" 7
008-030 Washer 3/16" Thin 2
008-050 Washer 3/16" x 3/4" 4
008-035 Washer 1/4" 28

3rd, Jan 1996. BK2, Issue 1.

< R bR T

AL M T



Mainair Blade Kit - Wing Parts

008-035 Washer 1/4" Thin 12
008-040 Washer 5/16" 4
008-070 Washer 5/16" x 1" 2
034-380 Dished Washer 2
008-020 Nylon Washer 5/16" x 1" 5
00-00 Brass Spacer 7/16" x 8mm Lng 2
034-045 Cross Tube Mylar 2
00-00 Cross Tube Spacer Long 1
00-00 Cross Tube Spacer Short 1
013-015 Self Tapping Screw 3
013-120 Shackles 1" 1
013-120 Shackles 1/2" 3
013-451 Small Pully 1
013-440 ‘Roller 2
008-235 Skiffy Cap Small 4
008-235 Skiffy Cap Dome 3
008-255 Skiffy Cap L/Head 13
008-250 Top Hat Large 3
013-185 Split Rings 2
013-151 Link Connectors (Pull Backs) 2
027-400 Prop Tape 121ins
051-105 Bungee 3mm 6ins
015-015 Saddle Washer 1.1/8" x 1/4" 2
015-015 Saddie Washer 2" x 1/4" 5
013-017 Split Pin 10
034-565 Wing Bag 1
034-505 Wing Pads Set

3rd, Jan 1996. BK2, Issue 1.




MAINAIR RAPIER

QUICK BUILD KIT

MANUAL

-
No part of this manual or plans may be reproduced, stored in a retrieval system, or transmitted in
any form or by any other means, electronic, mechanical, photocopying, recording or otherwise,
without the prior permission of Mainair Sports Limited.

Doc. Ref. RK1. .
Issue 1.
6th, November 1996.

Mainair Rapier Kit - Genesra!
6th, November 1996, Issue 1.

Mainair Sports Ltd., Alma Industrial Estate, Regent Street, Rochdale, Lancs. OL12 0HQ, England
Tel. 01706 55134. Fax: 01706 31561. VAT Rog. No. 306 0166 03



Contents List
Amendments List

Introduction

Airworthiness Procedure for Permit to Fly

Bolt Size Guide

Wing Build Instructions

Wing Drawings
BK-101
BK-105
BK-106
BK-107
BK-108
BK-109
BK-110
BK-111

Trike Build Instructions

Trike Drawings
MK-201
MK-210
MK-211
Mk-212
MK-213
MEK-220
MK-221
MK-222
MK-223
MK-224
MK-225
MK-226
MK-227
MK-228
MK-234
MK-235
MK-236
MK-237
MK-240
MK-243
BK-230
BK-231
BK-233
BK-239
BK-252
BK-253
BK-255

General Wing Frame Layout - Blade
Nose Assembly

LE/X Tube Assembly

X Tube Pull Back Assembly

Keel Rear Assembly

Hang Strap and Control Frame Assembly
A Frame Assembly

King Post and Luff Line Assembly

Rapier Trike General Assembly
Seat Frame Hinge

Seat Telescopic

Seat & Belts

Seat Frame Attachment

Keel Rear Assembly
Keel/Monopole Assembly

Side Strut Assembly
Monopole/Side Strut

Axle Assembly

Front Stub Assembly

Cockpit Assembly

Monopole Top Assembly

Fork Assembly

Wiring Box Assembly

Hand Throttle Assembly
Exhaust Details

Throttle and Choke Cable Route
Front Axle / Fuel Tap / Exhaust Guard
Wheel Spats

Rotax 503 Box Mounts

Rotax 462 Box Mounts

Engine Table Assembly

Fuel Systems

Radiator Mount 462

Rotax 462 Pump Mounting
Radiator Hose Assembly

Mainair Rapier Kit - General
6th, November 1996, Issue 1.



Amendment Record

Date

Amendment

Reference

Mainair Rapter Kit - General
6th, November 1996, Issue 1.




Introduction

Thank you for purchasing your Mainair Rapier Kit, this aircraft should provide many years of
trouble free flying provided that you follow the guidclines included in the aircraft construction
manual and the atrcraft operators manual.

Building of the Rapier is relatively straight forward and can be accomplished with the minimum of
tools and equipment. No specialist equipment is required for the construction of your aircraft. The
trike unit can be built in a relatively small arca such as a garage, although power will be required.
The wing frame can also be built in a similar area. However assembly of the completed wing
requires a large clean area otherwise your wing will look dirty before its first flight. Prior to
commencement of construction familiarise yourself fully with the instructions, plans and parts, a
full parts list is provided in Rapier Kit Parts List Manual, ref RK2. The sequence of build has been
laid out in a set order to minimise repeated operations, and is the order that over 1000 similar
aircraft have been built and rebuilt without problem. There is no time limit to bujlding and patience
and pride are requirements for good workmanship. If there is any doubt or problem in the
construction of your aircraft, then we, at Mainair Sports are just a phone call away on 01706-
55134.

Care should be exercised during assembly to ensure that you do not over tighten bolts and crush
tubes. For this purpose you will find a test piece of tube with a bolt through it. Tighten this bolt
slowly and see how little effort is required to start to oval the tube, if you continue tightening yeu
will then permanently damage the tube. The amount of effort required just prior to starting to oval
the tube is all that is required throughout the aircrafi. If in any doubt, as a guide only 1.5 threads
should show through all nyloc nuts, if there is too much you have either damaged the tube or used
the wrong bolt or washers. If no thread is showing then you have used the wrong bolt or washer
combination. If in any doubt please consult the factory, particularly if you think you have damaged
something, as the damage may look insignificant but once you are flying it could prove fatal,

Ongce you have taken delivery of your kit you may start construction straight away. The only
inspection stage required is the final inspection by qualified Mainair Staff, when both the wing and
the trike will be checked, and the trike unit run for the first time ready for test flying.

Happy Building,

Mainair Rapier Kit - General
6th, November 1996, Issue 1.



Airworthiness Procedure For Permit to Fly

Your Rapier microlight is manufactured to full BCAR Section S certification and supplied by a
CAA Approved Al company and as such enjoys all the same rights as a factory assembled aircraft
including being used for training without any restrictions.

Prior to building your aircraft you should provide the factory with details for aircraft registration,
and Permit application. All paperwork will be processed and dealt with by Mainair, requiring only
a signature for registration together with the relevant payments, as shown on the current price list.

Once your aircraft has been completed, it will be returned to Mainair for inspection, and
subsequent flight release documentation for test flying by either Mainair Sports or a specified
Dealer Test Pilot only, no one else may fly the aircraft. The aircrafl can be run in according to the
schedule in the engine manual and then be test flown, and trimmed as required. On completion of
the test flights a flight test report is lodged with Mainair, and the final application for a Permit to
Fly forwarded to the BMAA by Mainair. Only after receipt of the Permit to Fly can you legally fly
your aircraft. This process typically takes about 10 working days, depending upon how busy both
the BMAA and the CAA are. Under no circumstances should you fly the aircraft until the Permit
is in your hand, for to do so is in breach of the Air Navigation Order and is liable to prosecution.

Muinair Rapier Kit - General
6th, November 1996, Issue L.



(AAHIH 1 vl N id L
opINy UOIRDIIIIULP] 1[0g
QL1 SLHO4S HIVMNIVIN T . .
- 0y~ 0% 0%~
...v,m\hunl L5 ST VA
8/9-t— 25 got+ 94—
o 5% Gek G-
.‘N\Tnl j4%y e b —
8/8=5— e8] ee I
8/7-¢— 2e FAY o 2~
/15— Le ] LSH 15—
S 05 ] 0t 0%~
B/ L=T _ Lir T
8/9-2— 8¢ 9¢t+ Se—
8/ ¢ Set So~-
P 3% yer -
Py £2] ek kg
o/t~ (4% A Zd-
.:m\_rmt mmm Ler Ld—
PIDPUDIS ANDN Awusy NV, VEI-HVNY o 1 1ena] 2 - /1A A O¢d—
Yysul up jo syigy ue Lo Aq pajpoalpur s1 SN} uay) 8/t-t— - Lt / 1i—
Jejawnip J10q #uy S| ¥ poay paiup D Soy jioq eu; | 8/ | - o m:‘ — @ (i
woYs Wy yoq jo uibus @\ .m“mnwl 1 mw B .W_f.l
Py 51 cir gl
poIP Uy, pus YO — e/T-1— [ - C Li—
PopDasy 8wy SUDAW Y, .ll.w «m __“ H 8/ l= | O*._. ] M‘UW .I. wﬂ_ﬂH
VZL—+NY 51 Yog sny| VI :mn\h — .mlH e /-
Yel— B/9 — Z- 9 9
21— qbus| yog syy suy AN 8/ — & - g H @H
1S9IDPU BY) O} TOYD WOLj PDIY memede Yeol— 8/ — & 24 0%
Vit— 8/5 — ¢r ¢
vOi— —
o3y PaIg «mH —
INFWONINY ETCLFET ZL=pNY ‘871 "y, OU S aJay) «WH ﬂ, E E E
uay} ‘peljup 240” Spoeuly oy} ) ve— 2
NIrDERE T e GNV YNV ENV=<—  # Nv
G2WAOND g doy vo =z
FRELIEFY: oLy 10 poay jjoq _f_oo,%oﬁn 330|d pummle- . "
S3Q3A0H3dNS i H . M O O € 103S X
Tl 020, diva Vot 1o 4oy 10 o v 1 5 ,
EL I - B.DdiWos Jo mjewWDp Yog Binsoey ™R O H m 9 w\m :.v\— 9 _.\m.; e 3] NV
LH2o1  Lmog AL . = S
SO~ ‘ON DMa : ,




Wing Assembly

Prior to assembling the wing ensure that you are familiar with all the components and the
drawings. Make sure that you have sufficient clean work space for the sail fitting and final
assembly. This is very important, as the sail will show dust and dirt very easily, and this will
spoil the appearance of any wing. During assembly patience is required, do not force any
components and if anything is observed to go tight during rigging stop and check that assembly
is correct. The loads imposed during rigging can be quite high and if assembly is wrong then
damage could occur.

Wing Airframe Assembly

1. The wing airframe assembly is started with the keel, see drawing BK-108 and BK-109. First
stide the hang strap bush, then the Apex block onto the keel, ensuring that they are the correct
way round. The recommended hang point for the hang strap bush is the middle hole for Rotax
462 or 503 engines. The hang strap can then be fastenced in place, with the hang point hole
towards the front. Lightly grease, using lithium grease, the hang strap and channel, and ensure
that it is free to rotate. Fit the two ear brackets to the Apex block as shown on drawing BK-
109.

2. The nose plates can next be attached to the nose together with the nose catch channel, see
drawing BK-103 for details. Ensure that the nose plate with the serial number on is facing
uppermost, and towards the front. Do not fasien the rear bolt on the channel, as the top rigging
wire is fastened fo it once the wing sail is in place.

3. The plastic keel protector can be clipped into place, be careful not to trap fingers whilst
doing this. Fasten in position using insulation tape at either end. The seam should be facing
down.

4. Fit the channel for the king post, as shown on drawing BK-108. Next install the pull back
return cord, see BK-108. First fit the bungee into the Apex block, and insert the spirol pin and
nylon roller. Then fasten the bungee at the rear of the keel with a self tapping screw, and locate
the other end of the return cord onto the rear of the keel. Do not tighten this bolt at this stage,
as it also holds the wing sail kee] in place.

5. The stainless pull back pins are loctited into position, as shown on drawing BK-108, ensure
that these are tight, but do not over tighten otherwise the riv-nut will rotate. Once fitted mark in
position with tipex or similar to ensure that if they creep in use it will be visible.

6. The leading edges which are marked left and right, are next fastened to the nose plates, see
drawing BK-105 for details, note that these bolts face upwards. Make sure that the leading
edge bolts at the cross tube junction do not drop out as they are holding a spacer in
position within the leading edge, and it is very difficult to re-locate.

Mainair Rapier Kit - Build
6th, November 1996. Issue I,



7. The small pieces of plastic bartol attached to the leading edge near the cross tube junction
should first be cleaned and then glued with bostik, then clipped into place, and fastened using
insulation tape. The seam should be positioned facing down. See BK-106 for details.

8. The cross tubes are next fitied, by first fastening to the leading edges, ensure that they are
the correct way around, and that all spacers and protection picces are in position as shown on
drawing BK-106 as shown. The webbing strap is then fitted onto each cross tube, and passed
around the keel to restrict upward movement of the cross tubes. The hinge block is then
connected as shown on drawing BK-107. The pull backs are then installed as shown, do not
forget the spacer that is fitted inside the cross tube, these are different lengths to ailow for the
sleeving. When fightening the eyebolts ensure that the hinge block is square to the cross tube,
otherwise damage may occur, Make sure the pull back cables are on the correct sides.

9. Open the wing out slightly, and fasten the pull back wires as shown on drawing BK-~107.

A Frame Assembly

1. The A frame assembly is quite straight forward, but be careful not to muddle wires and
ensure that the A frame is facing the correct way, i.e. monobolts facing forwards, and frim
wheel on stbd side. The bolts holding the wires should not be done up tightly, as the cables
must be free to rotate during rigging and de-rigging. See drawing BK-109 and BK-110 for
details. Please note that the side wire with the plastic sleeve should be positioned at the front
with the sleeve end attaching to the cross tube. This sleeve is to protect the leading edge and
cross tube during rigging and de-rigging.

King Post Assembly
1. The king post has the top rigging fastened to it prior to fitting. These are simply installed
and fastened with a 1/4" bolt. Ensure that the side wires are in the top hole. Fasten the upper

side wires and top rear rigging as shown on drawing BK-111.

2. If an aerial has been specified this should be fitted at this time. Feed the cable in from the
top and out through the lower hole before fitting the end plug.

Sail Fitting and Wing Assembly
1. Check airframe against the Blade Wing inspection schedule.

2. Check wing sail for correct colours, and check all eyelets are in place, and holes burnt for
cables and bolts.

Mainair Rapier Kit - Build
6th, Noverber 1996. Issue 1.



3. Place airframe on a clean floor with wing leading edges folded in. Place the nose on a small
box or similar approximately 18" above the ground. Position the sail at the rear of the leading
edges, spread out ready for the frame to slide in through the nose. Ensure that the undersurface
central root zip is open and that the inspection panel zips are closed. Carefully guide the leading
edges into the sail along each side. Care should be taken to ensure that nothing snags, do not
force the sail as it can be easily torn. Guide the keel into position. Once the end of the wing
keel is matched in place the sail is in the correct position. The bolt at the end of the keel can
now be fitted fo the sail and tightened accordingly.

4. Open out the wing leading edges slightly and insert the outboard leading edges. Ensure that
they are in the correct sides, and that they lock firmly on the locator in the inboard leading
edge. They should not be able to turn once locked, check to make sure.

5. Ensure that the index tips are in the normal position, marked with an N, with the button pin
to the rear. The tip can be bolted to the sail using the following bolts, in the following order,
bolt through from the top:

AN3-26A

3/16" x 3/4" Penny Washer

Nylon Reducer

Wing Sail, Leading Edge, Wing Sail

Nylon Reducer

3/16" x 3/4" Penny Washers

= 3/16" Nyloc

Use the inner most hole. Make sure that you do not over tighten the bolt and crush the tube.

6. With the wing still partly folded the centre undersurface zip can be zipped up, along with the
velcro.

7. The leading edges can be opened out completely at this stage, and all the top surface battens
can be inserted into place. The wing can now be tensioned, but onty onto the first pull back at
this time, Take care when tensioning, as the trailing edge of the wing will be resting hard onto
the keel. Ensure that the pull back assembly does not snag. Check that all battens are in place
by gently tapping with a nylon hammer.

8. At the nose of the wing check the leading edge foams, and trim off any overlap with a pair
of scissors.

9. Place king post with top rigging already attached, into the ear bracket, and fasten as shown
on drawing BK-108, ticing the pull backs to the king post with bungee. Feed the side wires into
holes in top surface, and feed the front cable through the hole in the sail and connect onto bolt,
tighten and secure with split pin. Insert the nose batten at this stage, and tic a piece of cord onto
the ducks foot. The loop should be long enough to hook over the keel tube.

Mainair Rapier Kit - Build
6th, November 1996. Issue 1.



10. Tension the wing up fully, this may be quife tight because the wing is brand new and the
sail has not had time to stretch yet.

11. Lift up the nose of the wing and support it clear of the ground. The A frame, complete
with lower rigging is to be fitted at this stage. Ensure that the A frame is the comrect way
around, i.e. monobolts at the top of each upright will face forwards once rigged. The A frame
is fitted using AN4-17A bolts through from the rear. Two 1/4" washers are fitted between the
A frame and the ear bracket, and a thin 1/4" washer is fitted under the nyloc. See BK-109.

12. The rear wires can be attached to the keel as shown on drawing BK-108. Do not over
tighten this bolt as the rear wires must be free to rotate during rigging and de-rigging,

13. De-tension the wing,

14. The side wires are attached at this stage, and are fitted by working through the inspection
panel. Thread the rigging wires into the holes, making sure that they are not twisted. The front
lower cable should be passed around in front of the cross tube, but behind the leading
edge. The bolt arrangement is as shown on drawing BK-106. It may be easier to remove
adjacent battens, and to bring the wings in slightly. Do not tighten bolt up fully, as the cables
must be free to rotate.

15. Insert the undersurface battens and tension the wing up fully again, it may feel even tighter
now that the rigging wires are fitted. Whilst applying the tension check that the lower side wires
are found to remain with some slack. If they are seen to go tight then stop and check that the
cables are attached properly and not snagged on anything.

16. The wing can now be stood on its control frame. Check that the nose catch can be fitted
without excessive force being required. With the rear of the wing keel resting on a work horse
or similar the wing battens can have their cords fitted. All cords should be so fitted that they
cannot be removed without the tool, and all cords should be to the same fension, and tied with
a reef knot, (right over left and left over right). Cut all cords long as you work, and trm the
ends after with a soldering iron or similar, to seal the cord properly.

17. The Iuff lines should be fitted at this stage, as shown on drawing BK-111, and the frimmer
cable connected to the luff line as shown, this feeds up between the two pull back cables.
Check the stiffness of the trim wheel, and adjust with the split pin.

18. The holes at the wing root/nose should be drilled with a 1/8" drill bit, and fastened with a
self tapper, nylon reducer and 3/16" washer.

19. Check that the hang bolt fits into the hang strap hole, and stick the warning placard onto
the port A frame so that it can be read by the pilot. The trimmer placard should also be fitted to
the upright behind the trimmer cable.

20. Fit nose cone. The wing is now complete, and requires a full inspection before de-rigging.

Mauinair Rapier Kit - .. Build
6th, November 1996, Issue 1.



N.B. Do not stick registration letters onto the wing, unless you are very confident, these will be
stuck on during the inspection process at Mainair.

Mainair Repier Kit - ‘Build
6th, November 1996, Issue 1.




4

PAGE No.

:U:‘X@

o sumvnn SHE0dS ITRUTRW

Aty — LMoy
Fulvdd DR Ivd s LA

T

350N T¢YNIDIHO S0 ¥

S$Y130 INIWANIWY 3Lvad (INssl

Sy -

AY_Remn AS meNEg

ag

SE

e

£8

A

ig

og

6%

4

Lz

9z

Sz

¥

£¢

[11

1z

174

i

gl |

Ll

gl

51

14

€l

el

L

=
-

N |wle|~ oia

-

30N3H343H NOILJINOS3T wWallg "

> Y3LLIT INSSI ANV YIGWNN ONIMYYG ‘NOILANEDSIA ‘WAL "ALILNYND —: A41D3dS ISVITd SLdVd ¥3QHO OL

AT Lo 0O ALUPYTID god AIELLIWNO STINALAGA oS




WNG'OF STBINTD
WIRS0-0F SEILINVIQ WIND-L F TvHanNgo
ISIMEIHLO AILYLS SSIINN SITNVHIIOL

YELSS 9040 3L
QL7 SEH0dS HIVNIVIN

41 F3AvYg

ANFNANINY alvd | 43y
¢ NMMGIOIUJV AD - A4
AFRAIAND %% [x fai [e]
$303043adns

Sk WO 0l 91va

ATHLISSY  SSON ERIN

SOI—- M9 -ON 5Ma

i

37

—33H

HAWZ FSON
NYMG S__EQQ\__.W

“IBNPeY D HoLYY 950N

NOILYLNZQ FANTGE 3ISON

Mg Leg s - LAy 3SH)

NOWS udi 1ANGH) 1ld 0L
=733y N Q3LY3AN SEN

ONTYH +~ Nid ZiM

LAN <+ aOVIH  HIVINZE YIHSYM

Vi -ty

YORRS, 0991} ._.%ﬁ ..:.Rz

T J9L

BN EEEINETSET I Ay (e

SLON FUSY; Nd L1193

..q _F\m
J FGIS YIHL 13 PIHSwm
/ | NH =Y
NS
— - — e ’
i
Y
= YaALlodd
-133A
t 2 LS




WWS'0F S3uiNag
WWNG0-0F SHILIWVIG WWO'L 7 Tyyangg
ISIMHZFHLO JALVLS SSITNN SIONVYHITOL

PELSS 8040 AL
@17 S1H0dS YIVNIVIN

_Lix  =avag

ANFWONIWY 41va | 434

+d
[ ls]

Togo ot 4P

Iz

CENERITERETE

Se WL Ol diva

PRI
3N

x /g L |

Q1 -9 'ONDMa

Kus¥a 13nms QL F3u4 3y LSOW
SWhHEL Jovg - iH91 Syt U707

JON LS00 709 amas 30'S TILON

dVJ LanN 30 ULt
{€-S-0Y

D091y

z0ls doi

AN o O9sH
wAIND dVI AIDIS

NOLEOS VT QAL ® 2901 X
qU00G YY) WA

g 0L T 9
wZ

)
WSS STy UIHsYM 4 \ \
Gosz-J-TERG, \ .// ooy 201S
HAsHm U e . N 43mo-

L0V FUSY)

‘ONT
FFHLIF  Fovl
NI AT SN
HLt 024V

INep G5l

“aLvg
ZLsvId

_ -0 G| >
F9d3 ONagvI?

t



WNS'0F STHINID
WIWS0-0F SHALIWWID WWO-L F "IyHaNaD
JSIMHIHLO QILVIS SSHINN SIINYYII0L

FELGSE 9040 3L
417 S1H0dS HIVNIVIN

Aty Agyad

ANINONTANY aLvQ | 438

pTor 49 s
dPHIHD revad g

$3d30H3dNS

S WL Ol 91vg

S TINETTX
srova ang 3gn L LI

Lot -AY "ON DMa

; dRNoYY ==
JVELS 9 z_wnm..a./\ \
: PEL

du)ION 32317 3T E:/

/

Nid 23g% = LaN 3705wy " YaHSYM

133
TNV FgOL X

NORN NIRL 2G0T

|

SHNIA BANINY ™

I 3 954 -\

YIHSVM ML

SAgNL AN TUNJALNT

ST 2R




WWS'0F SIHINID
WWS0-0F SHILIWWIO Wo-1 F 1YHINID
ASIMHIHLO 0FLVLS SSITNN SIINVHITOL

PELGS 90L0 3L
Q11 S140dS HIVNIVIN

iy Zavig

ININANIWNY 31Va | 438

oo A \Q\m A9

dAIWIIHT MNAEO

$3@30434Ns

5k NMYL __of jIva
ATFIssY

Y3y 1IFH T

80t - Y8 oW SR

DNIDErD PIMCT

\uz:_.c..u_.u PEl=N% \K

.50 e DDy
EFMOG =T

I35 LON og

ALIPYT1D dod

N/ARHS LLON STThiv.L3a FUOS

A L
—_—
()
4
r
/ —
WAJdWL ™38 53M
- ~RISNIL  FHOL TI0WT
FLILHIOT — FJOY ONY  INYL TICTY KIY
HOOOPHL HN"T  F5T0N Wivdy
ey
LFATIBGY W T HOTN
NI FATFNS MOTAN TRriN
IVT Addws dNPLS arvr
JY2 A2 LAN YE0MD FIHSNm biwL dOL 0L LAMN FILWD
FIMOFY o S3o1s Hi09 Adxidg £ mahY
VEZ-ENy 5 Hovg \3&/ 4.&1_24/ n\ O
= ‘ﬂﬂﬂ%’
d@ L wNo ﬂ
F
YIASYA - LAN .
A5 1EFAS HIS 7 T
Ldivns
FJ0 HNY TInd wwsg = Gl
I3 L] TYPH JVT w¥5T- G
LAY T WOT— h Ny




WIWSOF SIHINTD
WWEG-0F SHALIWVIC WND- L F TYHINID
JISIMUIHLO GILY.LS SSTINA SIINVEII0L

¥ELGS 90L0 AL
417 S140dS HIVNIVIA

LIy 3avg

ANFNANINY EIR-Le) 43!
et A - \\Q A9
G FHUIIH D Ny O

CEGERIEELTN

S "L ol diva

ASSY Judyd TogdliNeDd b
INY  JVELS -ONvH 1L

bOl — XY -GN DMa

SAuvARd0sd wrvd oy
PBVIM do A HOvF FIHSYM
b (A

YIHSVM NIHL

o _w I.H;V\m

- TN |

o sois

i
\ﬁ\i
NS oo [
ar b
oM
o723
2074 VY —_—
L SN o
Yo —g MY
S Ly Lo |

¥ mf\

rw-q i
ol

'

1

L}

b

[J.CE

BFoy
NOTAN +«

Nig ToBaS

«_uo..:m X Idy

JeL
L
JerdiNOD

A

1AW -+ O¥3H H1OY

20NN SV Addins
Vg = S NY
I INNVYHD +

JVILS INVH

mNm.‘ImWW.\(/

LT Av ..
_PFHSYM I_IF\&U_
# T

VL = Y =5

59 x4
AvFH v

N

Heng’

dwals “INed

30749

YA

W3dy




WIWG0F S3YINZD
WWE0-0F SE3IZWVIC WIO-[ F TYUINAD
35IMHIHLO0 QILYLS SSTINN SIONVYHITOL

LSS 90L0 EL
al1 S1¥0dS HIVNIVIN

- g%y 30T JO 3WIS WA

LI Favag

Poerh]
gsais ~NOo 79 asad

ML THATHYIL

SOYNYAd $3:W4  1log

sYFASvm L

MAg HaY

INZWANIAY 19d | 434
TaeooT Ae A 28 S LEFIY4O AR LT T L TECRE
GFNIFRT ) \*N HaYa | ¢ ,.,.,“.. AN H0 2015 1oy |
Sovvrrog o A > .
$30304Y3dNS | S1109 anaM , % \ SuTHGYM
[ Wil-4-Ng
Sk NvL Ol dival| SIZNEY w93 . mmv -
ATDHFT SV _ Toe7 WIVEIY 0 2015 YIHLT
Frvyd v T1LL v L(U\ dﬁ)“«m@w
Oyl =Y ‘onomal -

Y2154 ) ..ES&H..&.:Q/ SEHIT - N Tim Lot w507+ YG 1 -NY o0z x.&...*
e — Eal)
: X N\
_ ] 1\
N
JAUTLOC NO S \ o S 30T
YYIY ~DUSHI O SIPM 3 // S¥d IR
J0RY - IUMHYAL 40 35 “\
H3Y3 YIHHM Y57 - 4Ny yug 35y N\
(E
2015 o91s 3
i
nO FAHURL A L0gY CETY, WAy




WWS0F SIYINAD

WWS0-0¥F SHILIWVIa WIG-1 F TvHaIN3D
ISIMHIHLO QFLVLS S53TNN SFONVEII0OL

$E159 90L0 3L
aiq S140dS HIVNIVIE

i zovg

AINIWANTNY 31vd | 434

|

oo 4 48 |
aFIDRT peNAa
$303043dNS |

Sb MO Ol §iva

ASPE5SY BAF JanT
anYy  Lsog -onn JLLEL

v =9 -G oma

“anin

27005 I
"

Atiw VWhiEl

FhVHG

EL L P o]
FULNTD

i akd-3')
ProIAM

g Aawa
2dNT 00U

INIDE 30IS 20

A k]

FOVHNG  LNIADRRD ol
A50d5rrA Ne FdL Jod

p BY - I
HOnoPHL Nig SINTT2
J¥ AV = POUN

U SURSYA 1 G
ar un.

(sowvmuos
PNIIS) Wiy

Aang _._

I8N
“
¥ Adseg

Pl Ly Pl
I00VS
Vel -aeee 1708




TRIKE ASSEMBLY

Before you start to assemble the trike unit read through the instructions, and familiarise yourself
with the drawings and component parts.

1. Assembie scat frame, starting with the top half, fit the scat. Slide long straps on first, then straps
either side, followed by scat strap, ensure that these long straps are free underneath the seat as
shown on drawing MK-212. Then slide lower straps onto lower scat frame, and fasten seat frame
together, not forgetting the two R clips for the seat telescopics as shown on drawing MK-210.
Check that all straps are not twisted, as it is far casier to correct now than later. Do not fit hand
throttle at this stage, leave bolts protruding for now.

2. Fit the seat telescopics together with the ignition switch to the seat frame, see drawing MK-211,
make sure that the seat strap is above the telescopic attachments, otherwise you will be unable to
adjust the seat for dual and solo flight. The ignition switch cable should be fed up through the seat
frame remembering to put a small grommet around the holes to prevent wear. The ignition switch
is additionally bonded onto the seat frame using araldite as supplied. Then fasten the telescopics,
this may require filing a spanner down to fit into the ear bracket. Check that the R clip fits into the
telescopic, open out with a 1/8" drill if required.

3. Fit the bottom seat channel to the seat frame, together with rem straps as shown on drawing
MK-213, the two AN4-22A bolts can be tightened until 1.1/2 threads are showing through the nut.

4. Assemble keel, see draWings MK-220 and MK~ 221, ensure that it is facing the correct way i.e.
small 3/16" hole at front facing upwards. Fit axle plates, the slotted plate is fitted to the bottom. Fit
the two monopole plates, the 5/16" hole goes to the top and faces forwards, this is very
important. The pulley and spacers can also be fitted at this stage.

5. Fit seat frame 1o keel, do not fit drag links at this stage, as shown on drawing MK-213.

6. Fit the monopole to the keel, see drawing MK-221, together with engine struts, note that the left
hand strut has the ear bracket at the top’fastened with monobolts. Ensure that the monopole is
facing the correct way, with the aerial lead facing forwards. Do not over tighten this bolt, because
it is the hinge bolt for rigging and de-rigging. Fasten a strip of prop tape onto back of monopole
between the engine plate hole and the base to reduce wear caused by the fuel tank when in gervice.

7. Connect seat frame to monopole, see drawing MK-213, make sure that the seat siraps around
the seat frame are on the inside of the rem straps.

8. Assemble side struts as shown on drawing MK-222. Take the bottom section first, grease wire,
then slide on one aluminium pressure pad, then four rubber balls then the other pad. There should
then be a small loop sticking out the top. Slide lower section onto middle section and locate the

Mainair Rapier Kit - Trike Build
6th, November 1996, Issue ).



wire loop (retention wire) around the AN3-14A bolt, making sure that you do.not crush the tube,
Make sure that this is done correctly otherwise the legs will fold down during take off! This bolt
should be facing inwards. Fit top ear bracket, this may require the holes drilling out to the correct
size, with bolt facing from rear to front, do not over tighten bolt, see MK.-223.

9. Fit the two side struts to the monopole, make sure that this bolt is fastened sufficiently, these
must be able to rotate in order for the trike to fold easily, see MK-223.

10. Fit the axles, see MK-220. Fit the ear brackets for the side struts, which will require drilling to
suit, see MK-224, do not tighten nut at this stage. Fit side struts with bolt facing from front to rear.
Fit the axle tic wirc, checking that the end terminals are bent approximately 10 degrees. Tighten
bolt. The ear brackets for the drag links can now be fitted, these may require the holes drilling out
to suit. Do not tighten this bolt as it is used for the wheel spat attachment, however ensure that it
will not fall off during construction.

11. Fit the two ear brackets, these may require drilling out to suit, for the front of the drag link to
the keel, then fit the drag links, ensuring that the chamfer is on the outside, see MK-213. Slide the
fabric onto the drag links, making sure that it is the correct way around. Fasten drag links to ear
brackets on the axles, bolts face downwards, see MK.-224,

12. Assemble rear wheels, tyres and tube, fitting bearings with spacer in-between as shown on
drawing MK-242. When fitting the wheel onto the stub axle extra washers may be needed if the
axle is slightly too long.

"13. Fit the bottom section of the telescopics to the keel, remembering to fit the seat belt retaining
wire. This is further held in place with a cable tie. Make sure that the telescopic top half is around
the correct way, with the chamfer facing rearwards, otherwise damage will occur to the seat
frame whilst folding, see MK-211.

14. Assemble the front wheel, fit the sealed bearings, with the spacer between, see MK-240. Fit
tyre and tube, ensuring that the valve faces away from the brake, otherwise this will catch and
result in a flat tyre.

15. Fit the trailing link to the shock absorber, this is fitted to the thinnest end, which will be the
lowest point, see MK-228. Then attach the shock absorbers to the fork together with the mud
guard, make sure that the shock absorbers are screwed all the way in, and then out half a turn so
that they are equal length. The top bolt must face outwards to avoid fouling the tyre. The trailing
link can then be fitted, to the fork legs, remembering to allow for the brake which is fitted with the
wheel. Next fit the wheel and axle bolt, making sure that the brake is on the correct side.

16. Fit the throttle pedal and the brake pedal, taking up any excessive play with thick or thin
washers. Secure with a split pin, see MK-228. Finally the brake cable can be fitted.

Maznair Repier Kit - Trike Build
6th, November 1996, Issue 1.



17. Assemble front stub, see MK-225, by first installing head set tube and nylon head bearings.
Make sure that they are the correct way around, and position the top bearing with the grease nipple
hole at 45 degrees rearwards. Fit front stub to forks, but do not tighten bolt at this stage, as the
forks will be removed again prior to fitting the pod, MK-225 for details. If the forks are found to
be a tight fit, trim the head set tube, or lightly spread the cross members on the forks.

18. Fit the front stub to the keel, push the stub all the way in, and line up the wheel with the
monopole and keel. Drill out holes to 1/4", get someone to help line up the vertical hole. Slide stub
out and de-burr all the holes, both inside and out, then re-fit the stub using plenty of Araldite, and
bolt into place. Fitting the pulley, and cockpit retaining wire as indicated. See MK-225.

19. Prepare the cockpit for fitting. First drill the small vertical pip on the top centre of cockpit, with
a 1/4" drll, for windscreen. Then drill the hole for the front strut, this should then be opened out
with 2 hole saw to 1.1/8" diameter. A 3/16" hole is required at the lower front pip for the cockpit
support strut. At the rear of the cockpit two 3/16" holes are required in the undersurface, and a
further two on the sides for the cockpit foot rest. These four holes are also used to secure the
cockpit fabric. Once all holes are drilled the cockpit strut can be fitted. Do not over tighten. It is
easier to drill instrument holes once the cockpit is fitted to the aircraft. See MK-226. In addition
prepare the aluminium strip for the cockpit fabric. Bend this to shape, and tiim to length as
required. Mark and drill the 4 holes already locaied in the cockpit recess, and drill the other two

holes accordingly.

20. Fit the windscreen, by first fitting centre of windscreen, then following round. Make sure that
you remove backing plastic from around holes before fixing into position.

21. Fit the cockpit bracket to the front stub first, sce MK-226. Then fit the 2" rem strap to the keel
together with two cockpit brackets. This is fitted behind the 3/16" holes in the keel. Do not fasten
tightly until the cockpit is fitted. Offer the cockpit into position, and then slide the front forks
complete with nose wheel onto the front stub, and fasten in place. Fit the lower front strut, and the
cockpit strut, do not secure at this stage. Fit the cockpit foot rest bar temporarily, as this is fastened
securcly after fitting the fabric skirt. Similarly fit the rear cockpit brackets and retaining wire, with
the bolts facing upwards through the cockpit floor, again leaving loose until after the fabric skirt
has been fastened. ’

22. Fold the trike unit down, and fit the front strut channel, engine rigging and front strut top, see
MK-227. Ensure that the chamfer is facing rearwards, and that the bolt is tightened sufficiently for
the front strut top section to still be able to rotate. The backup loop should be fitted at this stage,
make sure that the ends have been bent approximately 10 deg to allow correct fitting of the loop.
The hang bolt should also be fitted.

23. Fit the front strut centre section, if it is out of line with the lower section the pod will require
filing out until the strut drops easily into place.

Mainair Rapier Kit - Trike Build
6tl, Navember 1996, Issue 1.



24. The aluminium strip should be inserted into the front of the skirt, a small cut out is in the skirt
for this. The holes in the strip should be located and burnt in the skirt using a soldering iron or
similar. If you try to drill these you may tear the fabric if the drill grabs. Offer the skirt into place,
and fasten all bolts accordingly. Locate the position for the map pocket, ensuring that it does not
foul the steering. The short alloy strip is drilled in two places and slid into the seam at the top of
the pocket, and then fitted in conjunction with the skirt.

25. With the trike folded tie the back of the skirt as shown on drawing MK-221, the edge of the
skirt should just cover the front of the pulley. The back of the skirt should be pulled up and the
hole for the self tapper drilled. The skirt should then be attached, and the trike unit stood back
upright. The skirt should then be tied around the seat frame as shown on drawing MK-213, and
then the final bungee should be tied around the eyeleted hole and around the P clip on the back of
the monopole channel. This last bungee holds the skirt in away from the leg. The seat strap tube
can also be fitted at this stage, see drawing MK-212 for details. The fuel tank neck hole should
also have a piece of bungee inserted such that it is tight around the filler neck when the long range
tank is installed.

26. Fit the steering damper, together with the nylon steering stop which should be trimmed to suit,
as shown on drawing MK-225.

27. Fit the scat foams, the wider foam is for the rear seat, and these are fitted in through a hole in
the underside of each respective seat. Ensure that they arc fitted the correct way around as shown
on MK-212, be patient when fitting as the foam can be easily damaged. Slide the front scat
wogod beneath the seat, after first removing all sharp edges. There is no seat wood for the rear seat.

25. Engine preparation, Check that the engine is correct and that all bolts are fastened properly.
The head standoffs should already be in place for the fitting of the engine cross angle mounts. The
eight lord mounts should be fitted to the cross angles and the engine mounting plate as shown on
drawing BK-230, BK-231 and BK-233, as appropriate, note the orientation of the lord mounts,
this is important. The cross angle mounts should then be fitted to the engine box mounts, as
shown, do not over tighten these bolts as the box mounts will crush, and require
replacement. Note the bolt orientation, and also that the mounts are handed. These can then be
fitted to the engine, you may need to file out the holes slightly in order to fit. The engine should
then be turned over so that it is resting upside down, and the lower engine mount fitted, as shown
on drawing BK-233. If the original engine studs, are still fitted these should be removed, either use
a pair of mole grips, or two M10 nuts tightened one against the other. A pair of long nose pliers
are uscful for fitting the top hat. The rubber D section is quite pliable, but some patience will be
needed. The engine can then be turned back over, the correct way up.

27. The wiring box should then be assembled, ready for installation with the engine as shown on
drawing MK-234. Fit all rubber grommets. The main loom is best fitted to the connector block
before bolting the connector block into the box. Strip each wire back approximately 1/4", and then
solder the end ready for fitting, Fasten all wires as per the wiring diagram in the aircraft manual,

Mainair Rapier Kit - Trike Build
6th, November 1996, Issue 1.



even if you do not wish to fit all the instrument options, as it makes fault finding or future
upgrades easier. The wiring from the box to the engine is carried out once the engine has been
fitted.

28. Fit the engine to the airframe, see BK-230, BK-231 and BK-233 as appropriate, you may find
that it is easiest with a helper and also with a small hoist to take the weight of the engine whilst
offering it upto the trike. Make sure you have all bolts ready to hand. First fit the engine table bolt
that passes through the monopole, not forgetting the engine earth strap, note orientation. Then fit
the two engine struts onto the engine table, note that for the Rotax 462 engine these arc secured
with exhaust rubbers, see drawing BK-252. Finally fit the box mounts together with the wiring
box. Note the bolt orientation, also you may need to file the edge of a washer away if it fouls on
the weld. Do not over tighten these bolts as the box mounts will crush, which will then
require replacement.

29. Fit the engine support wires, these bolts should be tightened such that the wires are still free to
rotate, BK-230 or BK-231.

30. The fuel pump, fuel tap and fuel line can now be installed, note the routing of the fuel line on
BK-239, MK-240 and BK.-253, as this routing has been used for many years, and has shown itself
to be trouble free. The over springs should be cut to approximaie length, and should be such that
they are compressed when fitted, this may require stretching some of the springs to fit. When
cutting the fuel pipe use a sharp knife, and if fitting is tight, for example at the fuel tap, use
vaseline to easc fitting. If you suspect that the fuel pipe end has been damaged whilst fitting
remove the pipe, trim the end and start again. It is important that no small particles are allowed into
the fuel line or system as they may cause a blockage and engine failure at the most critical stage of

flight.

31. On the Rotax 462 the carburettor and intake silencer can now be fitted, ensure that the carb is
mounted exactly as per the Rotax engine installation requirements. The intake silencer should be
loosely fitted to the carburettor, and lined up for drilling for the two supports, make sure that the
Air Box bolt set will fit. Afier drilling the intake silencer remove it, and clean all swarf from within.
The lower of the two intake plugs can be removed to fit the bolts and to aid cleaning. Once fitted
the intake silencer filter can be fitted, ensuring that the plug is firmly back in position. The intake
filter should be wired in place using the hole in the intake silencer box, and passing the lock wire
through the rubber case of the filter. See MK-236.

32. For the Rotax 503 the twin carburctiors can now be fitted, ensure that the carburettors are
mounted exactly as per the Rotax installation instructions. The intake filter should be fitted.

33. The gearbox, should next be filled with oil, use either EP90 or EP140 oil, and fill upto the
level screw, which is the lower of the two screws on the side of the gearbox. Before filling
check that the drain plug is fitted and tight. After filling wire lock all connections, these are the

Mainair Rapier Kit - Trike Build
6th, November 1996, Issue 1.



drain, the two level screws on the side, and the breather/filler. If you forget to fill the gear box
with oil the gearbox WILL fail and your warranty WILL be invalid.

34. On the Rotax 462 engine fit the radiators, see drawing BK-252 and BK-255 for fitting details,
The bracket for the lower hose has to be gently bent to suit. Ensure that when cutting the hoses to
fit, that they do not rub on any other part of the aeroplane, remember to make allowance for the
. exhaust brackets.

35. Fit the spark plugs, checking that the plug gap is as per the engine manual specifications, and
fit the plug caps. Remember to fit any cylinder head senders at this time if required.

36. The wiring can be connected to the wiring plug which is then cable tied neatly at the front of
the engine. Look in the aircraft manual for the correct wiring sequence. On the points ignition
engines (single spark plug per cylinder) the yellow and green and the yellow/black and green/black
wires will need the green and green/black wire cutting from the terminal and a new spade fitting,
Trim the plastic protector terminals from the engine fittings. The cable running from the plug to
the wiring box should be fitted with protective over sleeve. The remaining socket in the plug
should be used for a cable tie which should further hold the plug together.

37. Feed the cables into the wiring box through the grommets, also fit the ignition cables and any
cylinder head or exhaust gas senders. The sender cable should be neatly coiled, by winding around
a'picce of 1 inch tube or similar to take up surplus length, the end fittings for these will plug
straight into the connector block. The engine wiring should have the ends stripped back
approximately 1/4" and the end soldered to ensure a good contact. Tighten only those screws with
a cable going into them. Stick a piece of insulation tape over the connector block to ensure that
those screws which are currently loose will not fall out. Fit the wiring box lid, but do not secure
with locktite as the lid will be removed during inspection.

38. Fit the exhaust manifold, not forgetting the exhaust gaskets, with the outlet facing forwards and
at 90deg to the engine, see drawing MK-236. Wire lock the bolts in place. The exhaust bracket
should next be fitted, and similarly wire lock the two bolts in place, also fit the rubber exhaust
bobbin. The other exhaust bobbin should, be screwed into the engine casing. The exhaust should
be fitted using copper slip or similar around the ball joint. The springs should finally be fitted and
then wire locked in position. The locking wire should be doubled in this region, and pass through
the spring and lugs then around the outside. The wire locking should not be tight, as it is there to
support a spring should it or the metal lug fail, and if tight could help to transmit vibration.

39. Fit the two earth straps onto the pull start housing bolts, one to each of the lower mounting
bolts.

40. Fit the rear fuel tank, this may be difficult the first time, and may be easier with the trike unit
folded. If the hole for the engine strut is found to be excessively far from the hole in the ear
bracket it is acceptable to space the ear bracket with large washers fo help line up.

Mainair Rapier Kit - Trike Baild
6th, November 1996, Issue 1.



41. The throttle cable and choke cables can be fitted, see MK-228 and MK-235, make sure the
routing is correct, as shown on drawing MK-~237. Do not forget the dust covers. The choke cable
is best fitted to the choke by releasing the choke lever and letting the cable off further than is
normal. Then fit the choke lever onto the seat frame, and finally screw the choke back into its
housing on the carburettor. The throtfle is connected to the carburetior first, ensure fhat
reassembly is correct, referring to the engine manual if unsure. The white nylon spring cup
should be above the needle and spring clip, this is very important. Fit the foot throttle and
hand throttle ends as shown. Check the adjustment and travel of the throttle, they should be such
that the outer cable has a small amount of free movement when seated in the carburettor with the
throttle and choke closed.

42. The hand throttle cover and handle can now be fitted, if the throttle is found to catch the slots
in the cover these may be further elongated with a file, MK-235.

43. The pull start rope should be routed around the two pulleys and below the cockpit foot rest
bar. Use a double knot in the handle.

44. Drill the instrument panel for the instruments, check the spacings carefully to ensure that the
mstruments will fit, and also that enough room is available should you wish to add to the layout at
a later stage. The central pip in the dash is for the compass, the other pips should be disregarded.
Use the correct size hole saw for the holes otherwise you could spoil the whole appearance of the
aircraft. The compass is fitted using small nylon nuts and bolts supplied. The round ASI is
mounted from behind, and two scrgws are used which self tap into the plastic case. Mistakes are
hard to rectify in this area so double check before drilling. Fit cockpit edge trim.

45. Connect up the engine instruments from the wiring loom. Those cables that are not used
should be taped back for future use, do not cut these off short. The complete wiring, and throttle
cable should be neatly tied up using a cable tie to the side of the cockpit.

46. Fit scat belts, referring to drawing MK-212 for routing details. The longer of the two belts fits
the rear seat.

47. Fit the exhaust guard onto the engine box mount. This will require filing to fit, remove only
that which is required to ensure that it is tightly fitted. Before drilling the hole for the self tapping
screw fit the engine cover. This will also require filing around the exhaust guard area to ensure a
good fit. Cockpit edge trim should be fitted where it contacts the exhaust guard. With the engine
cover fitted you can determine where to drill the exhaust guard for the self tapper, do not forget to
allow enough room for the skiffy cap. Use locktite with the self tapping screw, see MK.-240,

48. Install the propeller, following the relevant instructions supplied with the propeller.

Mainair Rapier Kit - Trike Build
6th, November 1996, Issue 1.



49. Fit cockpit stickers, these are applied by first trimming to within one inch of the edge of each
logo. Then trim to the edge of one part of the logo and offer the logo upto the cockpit. Mark on
the cockpit the position of this trimmed edge and repeat on the opposite side to ensure symmetry,
them remove the backing paper and the offer the design to position, once satisfied smooth logo
onto cockpit and then remove paper.

50. Fit all placards, the main placard onto the keel tube, the throttle placard on the top of the
throtile cover, the ignition switch placard onto the ignition switch housing (forwards is off), the
fuel tank placard on the back of the engine cowling, and the fuel tap placard on the engine cover
adjacent to the switch. Finally install the owners name plate onto the monapole channel using self
tappers, this plate by law requires only the registration number of the aircraft.

51. Fit wheel spats as per drawing MK-243.

Your Rapier trike unit is now completed, and should be inspected to check that no bolts have been
left loose etc, follow the inspection schedule in the aircraft manual to make sure. You should also
contact Mainair Sports for final inspection so that the documentation can be organised for its first
flight and the issue of a Permit to Fly. The inspection by Mainair Sports will take 4 hours or more
and will include initial running of the engine. If you require your engine to be run on a particular
brand of fuel and oil ensure that you have some available for the inspection. Under no

circumstances should vou attempt to run your engine, if you do so_you will invalidate all

warranties.

Mainair Rapier Kit - Trike Build
6th, November 1996, Issue 1.



WWGOF SHUINID
WNG0-0F SEILIANVIT WIWG-L F IvHanNag
ISIMHIHLIO QALVLS SEIINM SIINVHITOL

PELSS 9040 3L
all SLH04S HIVNIYA

S 30
FIHLINA PO SOrMNEG

SHPFS AL O MLl FES

ANIWANINY 2Lvd | 534
A9 AY

dg\q..u v oI \Q WA
$3430H3dNSg

bl F39HIrON_ 9 FIVa

ATGWISSY IVUINGD
il ddgvy JHH

(OZ— YN ‘ON 9Ma

LR - IR d ANGS
HTT— A
O+ — AW
ZTL-YW
oTz-Au -
o~
A}
/
s
LLT—"A , \ v
e
' 19T =W
!
m FTL= MW
i
; h b\...-.
Y.L 13N o4z -l
SILNOY 219w LET=AN
: STINLTBO ASNHRI FTT YW
) SWHLSAS 13nd LET-AG
! 1YL 3NMONT EET-AE
Do —
I-i
ez 20 -»4
553 -9
L9T-¥g
TSZ—Mg
(ANFOoY Lk weLoy
b
|
'
i
! .
/ 4 LTT S
2S5

LoN oo




WNG'OF SZHINID
WIWEFD-0F SHIIIWVIO WWO-L F TvHINTD
ASIMHIHLC Q31V.LS SSITNA SIONVHITOL

¥E1SS 90£0 138
a1 514045 HIVNIVIN

INIWCNIWY 31vda | 334
AR A9
QRIS % Headvo
$303243dNS

Thb Jmﬂxum_ I1va

39N 3wvds Lvzs J1IL

a1~ "GN DMa

¥

AWSLOQ

HId Li-1gs —+
g NN I LS

i WML ATHSVM
: 41
s ¥3N0D +dvo .52/

PFHSYM NOTTAN

PHIONFIIL ANTS

Fo4 dT Y

: : 1 - S YFAOT +
[ ———  — — IV _LON
T i = et
- ! ]

) L]
J%f/ FLLOYHL ORvH Pod LL08 YRE -y
L-Ent

+ e NN

WOTZ HAWS 290 G
L}

/ FINY NI

! oL . T SHVYL dwes

NMOHS 2401s 14377




WNG0F S3HULNID
WWSG-0F SHILIWVIA WWO-t F TvHINID

ISIMHIHLO 031VES SSITNN SIONYHITOL

PELSS 9040 T1AL
Q17 S140dS HIVNIVN

\.\\% N ML &wﬂm\d Y

oo OOV FLOMN

ANINANINY 3iva 43y

G2 B

OFA2IHD

$33d3043dns

CLki 220 51 dlva

DPldersanzl AvIS FILL

1= ~-AW "ON DMAa

L N

¥ 0g b oy

LFg L3S

Wot. L og TIIdodsIFIEL

doL SidosssaL

NOILIFOd N

B x T ABHSN A 20ONS

Nlg BLIM $390L 30 MIAye ey

TTAFIMLLY FVIMT
ININIVLEY Rlip N 3 39UV

SFHSYM FIaovs &

1 ?
MNiHL FFHSYM
Y @FAoD + IV LN

"

VAI-SNY L FCIS 1477

LIS
T d

fle  Miim

o, 2 }
PFHEY M TITAVE

Ny

HZ LIMS oty

NI L AIHSYM

b PIN0D < JdV¥D LaN
Wil -G NY 30 LHOI1Y

"

Gy TIYanrge
[« RN A2

CiFL s N




WIWS0F SIYINID
WWEC-0F SHILIWYIC WIND-| F TVUINID
ISIMHIHLO Q3LY.LS SSTINA SIONVHIIOL

¥E155 9070 3L
Al11 S1H0dS HIVNIVIA

B
LNIFGNINY 31va | 43H
T A . Ad
_fm FHATHD N«m AR
CEERIERTIT
bl 220 51 diva

S.L739 <+ LNFS FILIL

Z1z ~>W "ON 9MG

SLiANTD Pod

DNISSIW STINLIT FWEeS Furn SIMYLEY
LTI 1NES 179§
m / \._k.m_m Lnoyd
NN/
4139 w35 gwad
EgbLEN FLnod FLON
SVYLS lu_z_.azm.L
ToANaYy
NOLLVL NFIFR Wyed Lv7S
F.(m_ﬂl‘]l‘ /\umlLl bVl
d¥YLs VIS
Frodonol
DNILAGY  FLON - Jold. FuUvdd  LYIS aNnOody SNZLSYd IMFS Jo LNodd WOYEd PNiSEIm W
TINNYHD UMY IWVEL NFIALIG S2AITS NG Jwvdd LVES  gneodv MILSY4  LON  $30G VIS J0 dJol Ly Ngazm T !

Lo




WWS'0F S3HLNID
WING0-0F SHILIWYIG WWO-L ¥ Tvganas
ISMYIHLO GALVLS SSITINA SIONVHIT0L

YELSS 9040 31
al1 SLH0dS HIYNIVIN

B sy FIGOVS

AR ERL T

"

PIHSUM  NETIN——

L3

HARTYN N2 TAN

SNULNAQK FIM0T  FWNIAd AVI3S

1

Yo — ity

LAY LS OVE O

Loy d

am!

NN
ivas wWoLlod

__, .

L TASdVELS WY —
xwl__w_\an_ ADMS L] ]

p.\n @\m,.manL..
VIIVeS WATY |

7

-

w27 WFNOT
Orv dv¥o LoN—

2.1.....@4. BIRSYM

r VS -LhY

| geovae Wv3

o - ] - e ae —— e ——

Ve -y
k]

ZUNY TINNVHD
Avgs Wollos

ININOGNINY 31va | 434

e A0

GZra3ns

\«\N o]
I Cans-le]

EEERFERNE

SLel 22009 d31va

A NERHIYLLY
Avdd  vas ATLL

2 12z-AW -‘ON DM

Lory
HENQ WIS IR

TPgey P
RN E )

N

(A149VTD YOd OFLLIUG STVLIG FHOS)

HSNY A0y

HNLLINAGH dol JWwdd LvIg

o

R

3

=

TIZNNYHD 27704 ONOW

FINVDS _LON QJd

IR L LHDTY

SvY LS WY

t




WWS0F SIHLNFD
WWS0-0F SH31IWVIa WIND-| ¥ VuaNaD
ISIMHIHLD d3LV.LS SSIINA SAONVYIT0L

PELSS 90£0 AL
GL1 SAMOdS MIVNIVIM

LINFNANIWWY 31v¥d | 434
RVeT M 44
o GRAYID AW Hrvda
§30304H3dNS

Ll 23g fuh_ m._.<Q,

ATIV . ¥v3y 7734 FIliL

0Z2-~% ‘ONSMa

Hor1e8 3ivad 373y
kR

4oL 31vid 7Ry

r—

~XO

LD T B o o

dW? nN

E-¥ -NV

Y wgnsYM FLvag

SANTAYGS anNy
Sa MESOY SSvrE MM
DL BTINOD waXd\lN

e w1 YIHSYM

YOFLEINY

AFHSYM FT1AANG




WWSOF STHINID
WWS0-0F SHALIWVEA WWG-L ¥ TvH3INID
ASIMUIHLO O3LYLS SSIINN STONVHII0L

¥E165 9040 3L
d17 SIBOdS HIVKIVH

INFWONTNY 31vad | 338
FEyT o M \N\% 48
A3 M
$303043dNns

@b PF0 i1 d1va

133V FIdoNOW /7297 FINL

1Z7 -¥UW "ON DMQ

1

i
i

BIDYAS NN Y —

WH A TN M —

AL

L,
Aw\nx.u NOTJ w«

@N....-

Nid

Lags Bl gk

+ 10N
TAEUH) ~a

P 4

YIHSYM F7AAYS

S uoYag Tasy vod owoD S0
% . .
VIACD + VLT PN Y =y VSN Y —
N> Lo
N i

DIAINS  INED

ALN@3d oL I

2w 133 f3104 ONowW

ZE-5-nYy

AMaLE ANVoNG

r.ww..r«._m o SAM¥Y ByF NaAIMLIY AIDYIY ¢
. = HIHSYM FivTd - e T
"

O(L

taLON

21030N0H ~ LNV LHOG [/ o

F104 ONOLY




WWI'0F SIYINFD
WINSD-0F SHILINVIC WWO0-1 F ‘IvdaNan
3SIMYIHLO JILVLS SSTINN SITNYHITOL

¥E199 9040 1AL
a7 SLHOJS HIVNIVIN

=
INJNAONIAY 31va| 434
d.dd; 3 T~ A¥ A
q DINIHD & rMAYYQ
$343043dNS

e 270 ,) diVa

ASSY LNgls 20lg 0L

122 -7l ‘ON 5Ma

NOItD3IS

‘NOILDIG WHOLLOQ

"IUIM NOILN3LIY

dvg 3wnsEIEg WAy,

Cles)
7 . / %\\
R

/

Yyl -eNY
MHE HFHSYM

FLNID

AV FWNST I Wy




WWS0F S3ULNZD
WIS -0F SHILIWVIQ WINQ-{ F IYHINID
ISIMUIHLO GALV.LS SSTINN SINVHIT0L

¥ELGG 9040 3L
Q17 S1HOdS HIVNIVN

LNIWANTANY ALva | 394
RO B,
GR72742 H g
$3Q3oH3dNS

@k 220 _/1 dlva

Lod sl m\ 310080 F9IL

Lz -¥d "GN 9Ma

Prog 9074
LREATYd 2L
na\.Ln.\vm&mRu

u.un__mL,u ‘Lecy
PIUR TN

NSE—SNV —

\)

dIHSYm

JroNmL

._vm Rl r\;

YIHSNM  NOTAN —

VGI-€-NV —

NHE-SNY —

LNyLs IGIS

—_—

A NOWd

TTINNYHDS NIV :

HSNgY Nivid

— LINNUG WvE

L %7 wansun z0avs

A0 JONOH

=

]

"




WWS0F SAHINID
WWS0-0F SHALIWWIO WWO L F TYHINID
ISIMETHLIO QLVLS $S3TNN SIONVHFIO0L

YELSS 90L0 3L
Ai1 SLYOdS HIVNIVIN

F3d9y  Jod Ll — AU

Agrodaw doz  THZ- MW
IS SIVLFC

FURY ONY 1Ignm dod

MOTEY
L6 osv ~ aTavy veu| st Y
RATMATD Je10% MH? g

ANINANINY ALva | 434
TETTA N 4w A9

W;Ulﬂutu ﬂ% ]

$3030Yadns

tk 770 21 FIVa

ASSY PRV FIOL
HTL-YMH ON DAMG

ALIAN-1ID Wod
$NNLIY FHOT

QFLLIWG

MM OvEd

YSI-P-NV

{2Lar0uay)
Nulg adg

TN DYY

(FLaH07)
Lezig 3TNG

cLoElg IIRY I\

(e —wt 33)
ARV
@ Hod NLAT

YOoE-SNY
CFYIM FIL IR

A x9N wIHSYM

2n \

HIHSYM FTAUVYS
—hNY 42 L VST-F-NY

T

L LIHIvag vy X

(FL3M0D) wrueg

BTG -

AWLINTSYRYD HAM
21Xy -
LS IILE

aIRM BV
1

x

j I

e

|

NgLi7ds ¢ nOP




WINS0F SIHINZD

WWS0-0F sHI1IWWIQ WIWO-L F Jvuango
ASIMUIHLO OILVLS SSHINN SAINVYHITOL

YE15G 9040 “TAL
Q17 S180d4S HIVNIVIA

\N&N&n dod ~EN
o3 Gawziny L0g -+ [yl Y

AInCHIY TednIany

ANIWANINY 3ivd | 434
o™ A9 AD
J‘Q@ GITNIHTD v&‘ Y0

$30304H3dNS

4L 230 4 3iva

ASSY GNLs  _Lnoyd ERITIR

s - -ON DMg

YIHSYM 3100YS

RENE ST

R EALL

|
S

A m T PIHIW
. Fr0avs

NTe —hNY

JoLs
OnrgIaLs NoTN

rid 2145
DOTIAN Faim SNINIVLIY
T+ W3ksvm Lidns07 ¥IdHvYO AON LSV
VST —a Ny Y5I-ENY, SNEIILS HIHSYm
g Jh-5NY
- T
Wor 1L.OQ  OnigvIg
OVIH NOAN
AN FuFoesmISY
FLIOITUY HLm
1334

YhT~ hNy

137 0oL 020 Nog
g01S  Lmowd

"PO0LYIOT 135 oYl

AN 35IUD del grueIs

O30 NOAN

YRod ANOYd




WWS'0F SIULN3D
WINSD-0F SHILAWVIa WWO0-L F T¥d3NzD
FSIMHZHI0 Q3LVLS SSTINM SIONVEIIOL

YELSS 9040 1AL
QL7 S1H04S HIVNIVIN

Q2P
ﬁm oY hufuip| Y
Sl Lldres

ANSWGNINY 34vda | 43"

L3 3
du\w\mﬁwﬁmi NAvED
S30304H3dNns

Tb 7220 i 4Iva

ASSY  _Lidwea ERITIR

ILT-HW -gNDMa

FINIEL IS JHIM Lidws0D
Y2 NY
Lodis rigwsoo

d¥? Adding
B e

..+ dm\.m!iu.-nﬁ‘. ._.az
.E&SOU

A,

Wk e DR

L S I
Ug %1 HIHTYM
Vit-any

P

Jexmi dIHM NouN

. YOS, wsNY
ﬁah gZLsmL) Lwg Lided

P0LS LNOIH
dwa Adantg

JINSYM
NL=LNY =/

N 12, ]

I N TLIiney - {owaunL WINF)

kD~

LN
Pva 153y , 9 uun:m: YIHGNM)
loed LIgHIED m.aoqw._ 5 YOz -y
¥ 9T -GNy v
- YT~

TIINLIA OMILLY DL Eav

ELETT L )

VSN )

s AYy

074N iy
EELLU A e

L L
WBHSYA Mk 3
oI AVD Y

1\\\.‘\L.&u__d0d
TTTTT—— uais T2ipeNd.

WD AZaMS
FOLAD :
NIZTI5 ONim ™

| pansvs
FIIANS

HNMCHS sy OFLLid gry
OIS 1N LNOGY JHiNIvEY
'SLI0E FHILNAOW ilg A2F5 Wol 109
Ou. SHIRG Ol Wowd FdYAS oL 1NFg LNy ls nodd <

L7 avis ponv weMa




WWEQF SIHINID
WWS0-0F SHILawwvia WIND-L F TYHINID
SIMHEIHLO 03LVLS SS3TNN SFONVHII0L

PELSS 90L0 3L
aLl S1H0dS UIVNIVIY

ININANTNY 31va | 434
50 - A9 Ag
}s\N _Ia.ui.ux.u Qm M
$303243adNs

Lk 279 .+ H1va

A3SY ol F040m0L] ERTTIR

£22-74 DN BMA

S FHANT

YLz —hNY

¥5T-% Z(/Lﬁm
O3 — ONY Lids
OO~ gMN HNE JO TFOIS UmLIF - PIHTM

By 10N MM
HE SNV

n

(sowvrwos zovs) ¥ 16-GNVY

dQOTT d ATNG

=

F10O4ONON

JaL
LOYLS  LNOYd

MNig LITgs
LAN F715vD
Sl—hNY

TIINENED Jod
LAdLS 1hoyd

POLTINNDD




WIWS'0F STHINID
WWEG-0F SHIIBWVIQ WIND-L F TvEINID
ASIMHEIHLO Q31V1S SSITNA SEONVHIIOL

PYELSS 9040 3L
a1 S180dS HIVNIVW

JRLL A guwrsy \rr_d.\m .Q
D FUUS 3N

INSWGNINVY EICTe] FEE]

A A9
&dﬁ@dﬂ.@@ﬁmxa &% NvEo
$3d3JH3dNS

2b 720 91 dIva

ASSVY  Hwod mﬂ—lh.n_n,—.

g~ -pN BMa

Mg L LImde
4nw FTseD
YIHSYA NEHL A_A T

S -Gy

Ok «HH
DHIMYIA FFS

a~

"
FHSwm
2 :\ﬂ L

B Ne
g FHswm Fvrg

ﬁ.ma_w L.ra_u:vl\,
NIg _Lings
AN BLSe
WPHSEM l.x.r..m_h "z
Li~5MNY

7

(7 Romn

PR e b - (L]

ozLLo

FRYESH

- HIOHS

teuz
\JLU:?.J. \“.

de:?\,
sl
ﬂm 1 =GN

g digs
AOH LIS
TTE URHIYA

wx HWYG PIATT T0ALNOD
LL-GHY

SNNL2Y Fues

ouNeD gy
v

FAvdg

<

auvnD ony

L)
X
Y LidS
] =]
n
=
FeiviEg Yol
Aeonzg 338
A
. S1L)o8HL Leod
|

FieL 2 2 O

IS
HETAN

Vo-Tay

[ESFER Y]

Ands

e |

“wWo3d InvEd




WWS'0F SIHINID
WIWNS0-0F SHI1ANWVIQ WINC-L ¥ TYHINID
ISIMEIHLO GILYLS SSIINN STINVUIIOL

YELSS 9040 AL
17 S140dS HIVMIVIY

-
INIWANTINY ETRT R IETT]
AT AY o A,
372 ft NMYAO
SAAIADHIALNS

hbNNC, 9 diva

PS54
Xog Ny TILL

+LZ ~7W O SMa

ERe) gV Eg T
NOILN9y
ik /193 mzt_uzu
Fedd?
LI ad.
IG
A3k

wEE -9 Nl D\ j
/ .
@ Sr— — — —

ToaN b »
UIHSYA SSwES 2o
1709 O,nx......iltf IET N
ww ®@@@@®..®®®®®®®® @@
g © ©9e00000009000 e
A2079 .uzé_.s\ @
L— o)

POTAN b /

{reroua)
FHay Higva Laohs
andg vt ELO
IvrndEsLl LFIEAF

BASYm e
17109 T ¥ B

Al FI990 TUS

S NG LIINNGD
YO IO L3Yeouing N

WYYINIg origlm 335

TP NOLLNTINSNL N dFdgvam
aINPE 3P ¥5LN0




WWNG'0F STULNIT
WWS0-0F SHILIWVIT WWO-L F TYH3NID
ISIMETHLO Q3LV1S SSITNA STONWHII0L

¥E16G 8040 ‘731
@17 S1H0dS BIVNIVIY

JINIWANINY 3LYG | 43

N At Al
‘J.@\QJI)\O m,mxuw:u Q& HAYAG
$3d30¥3dns

b 72d o] JlVa

w3

ASSd 2L LodHL Ny FILL

£ 2T -74 DN DMa

L NIWHIVLLNY FM9VD I37L409HL AW T Dla DA TThel3g 3OS

Nid LS

IS U

runl gzesve U
*

Y
HEHISV Y

0L Y
HIIYGS NOIAN

~JL
T
iL-Lmr—=00)
JawTg FTLATTHL QR

(1Imgm1~00) 3DNL 1a0gdny
UL TEHL TN

a OYIn NO YT QNS
ECLTT )

. B

dv2 OoNZ , Z Aitym vl |

z
D0AN T F00ws B

o - wh ﬂuM.Z(
NI D 0T = qu AT (S -£m -0Q) Teareds
(- chi-oc) A3ndwm ..Giﬂ.mu;.‘m r.w.““_m FILLouns BHYH v 379D
DONY FALACGDH L ONYR _ IILIOWNL anve
L t w—
{ =

.

\3H1-00} ¥zh3 \

F4 L OWHE ONWH

(Tuiof im0y ugpow

i1 \|/|||\| FLendnl ONVH
H
HE I

I :

SIS ANYR Ld3
AiNdd dvag

————
Samdod




TWWSOF SIHINAD
WWSD-0F SUIL3NVIO WWG-L F 1¥gINID
ASIMHIHLO Q3LVLS SEITNA SIONVYHI1OL

PELSS 9040 734
@17 SIH0dS BIVNIVIE

(A¥AY LD maons)
%oy Wiy

L3S 08
*QY YN

TOIAN ..Wm

RENEITN m\_.... > e

S

I o .2

AF7-~ _LAG
®aY Uy

A0V - g
YOB N

FPOIG  2NIINT

TSI RIS

@)

MIFIs 13% O *EH

“INI_LINGOW YFININUG IANLNIL WY

\QM\ cioov| b |
I LTg  2TENVLIH Ny -

INSIWANIWY E3N-LRIFET]

ST T A9 \m a8 .

GFINTD i Nl s

$3Q30H3dNsS

Hb e Lol FIva

STUNLAA  LSAHXT F1LIL

FTe AU

‘ON DMa

DRI
FOTEN B4
NIOE] FIeRUHE QaNL- NTYOE  LIAVEXT

UIRS¥A ONTBIS R EL LA
ONPH o7 8H PETAN By
NG RaY

A3w2o Fulm
L LSAYHR S

LA Asnvexd

FEERTaY-TEE|

Qz3A20"]  FHhm
G MNPBSS LSVHY S

LAnal oNOoRy
d1TINJOD




WWS'0F SIHINID
WWEC-0F SHILIWVIO WWO0 | F TvHINID
3SIMEIHL0 J31VLS SSTINM SIINVHTIOL

PELSS 9040 M13L
411 SLY04S HIVNIVIN

AapLs Y
QL v Filoyyy

ML FTIND A5007

FIgv>
LIHe0d

INIWANINY aiva| 33y
o A8 % a3
JSJ AP \m\ a0
$30304H3dnNs

Ab ezt H1Va

Snod Fgvs L
Iuous o 3l Lowys AWML

Z<T —%W "ON DMQ

F7ACHHL AC0d + FAdorD  JFMNISHOT Woi

FHOMD O _LIXF N§od
GFITIA NI LTI LnT

SHNE] ANFS

L3%30d guzisA MU L% 102
FHLIN0L  dFdevl

FTLLOWHL Lood uxozofllfllﬂ//
X

JuWvgd AN3F ol JFIL Figvd
UAHLFVOL  Qaddel FILLodiE ONYE + Lo

\ LML T
oL FIND FAmAeT

s LoN Cd




WIWS'0F S3ULNID
WWGD-0F SHE3ISNVIC W01 F YHINID
ASIMHIHI0 O31VLS SSITNN SIONVEIIO0L

Y155 90L0 AL
411 S140dS HIVNIVIN

STINLIA  Cuvnoany

wi=I

ED

ANIWOANINY 319 | 434
WY A0 &Q 29 .
GIFATHD Nevddo
S$3903043dNs

e 270 O} m_._...!<n

AL

O+~ AW "ON DM

aIvno

el L=t Talh VeV,
= ==

Y wReo» + dvo o ;
Mine T PFHIVm &_
P W&.U:UJ .UH(\\J\E.U‘N\
o -
S v at
AT SV TSI
N

Asaydxs

YL 1304
FLiLDo L
dzhLid GFIWIS  SHQILIFNNOD TIY
nnvL FFNY INOTT
At e o IS GOBD MLin
..4\ e rd o NSV - e K H
201G PhwTg DMy LNFoN AL AYA-G
YI-ENY -
@ anr
w ﬁ u AN Hoidvay
7 AP LA T
_ 4 LFrinC N
_ \ oaLbiy e G
TIIMNNYI S NIYH .
.
AR _LNOdA
-1
IAVIY Qs
FELML LS Aoy Y
el
YPIVIT T dw,.ﬂn_w

ATy I L)
IV S

" b

LG Bony
e ooy X W

J

NSNS SR AR S

Zt=00
AN Aty

P
[zt oL eFedde Pon IE] A1wd
g gy

TEIM A

LAY
m Mg amgr

2AN Sy ey

/ .

2GS WNE? AN

.Q.&M.xttfd\to 1%
L




o e
WD F RAILDWIT  RGT T VAR D
IIRABLE TRV SETWA SAHYIIE

FLISS 90210 931
TLT SLA0dS HIVNIYW

A3IdD]] 404 PI}JUN SRS SWOS

LNZrININY

31va | 434

i

Ag
230312

48
Navad

$3033d34Ns

96 AON "UYi19  Juvd

AltWwassy
30ds uaidoy 3LL

ErS-n

‘ON 9Mg

A0V WO 4
pamain Algquassy axy

Xy NS

RN D01AN

A3Ysom Ly /1
ASUSTM m:O_oom
1o Hu Buoug
1y Raxi4 jodsg

3} odg
30N | aixXy \souM SpOIT

J3YSOM L2 /1
2X ASYSOM J40LS
£ 3NN TTKW

N
T TR
L)

!
[

3J4A1 8 X p/08Y

2x Buuoag pajvaesg
(WWILY agn} Jaeduds
29-11 1834M Aoy




WING'DF SIHLINID
WWS)-0F SHAIZWYIO WWD-| F Tyuanap
ISIMUIHLO CALV.LS SSTINN SATNVYII0L

YELSS 8040 3L
417 S140dS5 HIVNIVIM

4700001 X34

ANAGW TYeTT 40
R NGILVLNIIBO 340N

Nid L17dg

<

ALNN FIUSYS

[4

207 dln x1d

L% UBE PIHIVM

Ci—h N LW Y ) - RNy

I
L1 Jnl_ ey 49T WS~ Y
; -
: ‘_,t

LON 0N HY

N Y= —
SMeNg €05 xvloy JHIL

02T -3 "'ON oma

|

£ FIHSYMONYIS | Ty B !
MIVIS OWIH XIH OT * B GvaH avo TEx N _ (mmous Low)
_ 2015 1377
O3LLid »0Q DMty e m
_ + R
T A .
BT ATHOYN
T % _
ATGNG 95007 LO0Yd
F190y 5508) 294y
LNNAGH a3l
_ N ==
| & _ 1!
1 il ! )
| Lol Lo L —
I :
r@d| AL Nid L1995
AN FSvD
727
INIFWNAGNINY 31va ) 434
d.odtu{)@// LNACH wog do mu.__msnd F—
Ag A9 VEi-H - HGIS LNO NO
crmsitd ﬂm%&o _ Y soteny) L aagos yod S0y vaTIOY .
FERITENTT: AWHIHLAG aNG )
8303 : ,
JHIALNS " tou3 e R,
Abbl NvC Tl d1va _ NIl




WWS'0F S3HINI3D
WNG0-0F SHILIWVIa WL F TyU3N3D
ISIMHEIHLO Q3L¥1S SEITNN SIONVHIIOL

PELSS 90402131
ai1 SLH0dS HIVNIVIN

AINIWANZWY 31vad | 434

T A2

AG
AZRIHD NP0

$303343dns

SbLl NYC_ZI 31va

SALNOOW %03

BRGNS T9+H K LoY JLL

12 T-Y9 "ON SMa

JOL
modd ONIGUY  AYM PIHLS
GaLmnoy OFLS LMod LTI
NO LY L NIYO0 SLON

v aaeTT

$

— L

A

3257 5029 2Ls0e] e X
W LnpN Iwed

TNy 5087 Jvay

2 Ay
_uuz..()_.\_. ..4_

SFOIs HLOG AWM
FuNG GELNARK
LAH QYo7 UL

1}
- _rﬂlx [
ANN TPEUN R _

OYIHIYD TI > Ml _

(NmOHRS LeN - 3015

_Lwod g2Lld
wog IMNYIm

=70 55007 LAel] SLONCOL 3¢

LNV LAY - JOL
Hoda IO OBLS NG I
\ A wIno OZUNACH

BaMsYA Tk Sl T i NW g0 L

"
WIUNGS 1Y W S

AnNno xo8 dJo
4mT+T2T_ 3415 LnO NO
0a9) LEYIOS
SWHHLAG Qs

(LR LT

NiHL

YyZT-+iy

pog — Y51~ hmY
agts — Vhi —hbHNv

32449l
2rnors
J7as 2
wod PFIIN% W
ELChE] sl ¥t




WWS0F SaUINID
WWSD-0F SUILIWVIG WIND-|L F TwHaN3Dd
ISIMHIHLO GILVLS SSITNN SIONVHII0L

PEESS 90L0 3L
aLl S140d45 HIVNIVIY

dVILS Hvg 1 nogy

~F4  azoov sion

Mei-8l Y

LINIWANINWY 31va | {34

lo\mo w A9
' (i@ﬂ Q@L....w...u & Hzig

$3q3043dns

Skl Z(h.!dﬂ._ J1va

ASSY 7wl Ineng 0L

<7 Y -GN pMma

§

TLEG v TTR XYLOE 903 T -HE drumvsd RIS

FncING WS w0y}
2415 ANvay \r:w_,n_.

Mg dig e IO s
G3H LOpLS  PredmE

o,
o LG ;MN

e lnm amase

S ANAE BV3D

(rveet Lo
Fou aTuc)

—
A3 LSOV HXT

SHNG TN

L0 Aneng yamg

Lios on, ooy
FloH  DIFEGVd Jo
vy d7oH al

VI X TE 2anevm

YIIIVL F7IE \\

tANH ga)

JO:C.Z.rﬂ.

Jrxl daHsem
"w31409 WIRUNY d

e

» PHISAOH LuvLS +Ingd oL
azeLLY VLS HLENT

Ros xYiey
w9- §<_\\rr>/ﬂ.uu./

OVIH JW¥D I x4l HLim 0G3Lad — LNNOW g¥0~7

UNLS “TNLNNOW SNaNF \M

(Lwves Piozag
Loauim §1200W)

Yez-H-(1Y

e
EENAOW  NIYY

PP E
Nt FMLATIOT)




WING'0F SIULINID
WIRGH-0F Su3LINVIT WIWD-1 F IvyINID
ASIMEIHLO JILVLS $S3TINN SIINVEIIOL

¥EL485 9040 3L
4117 S1H0dS SIvNIVIN

ANL-R0S O LOW Yo
o
Bod ChT-HWE HAS

L0 NNTT ks ek

&

2yl

S s

)
2
2R

SHERGH
50003
27350y

EEREI s|\

SLOr0 %A1 9

<

Ny L0
EFTIMIERYI Y

ONEAIYHD LMIATRA OL MK v gD oy L evy
TNOILIINNG? Y gD 0,40 1T SRy

ITGH T NI THIYAS

0094304 2 IWH Ty

SIALON

Lroie—1 Zmiong
rT - LO%

LACAYT  3INHINT TRG

IR AN FuU AL TMOH Tiv oFT any Sii IKND

Uy, Sorers
4 NEIINMOY TTY 403 O WO JdOIT magy

adns TYg
WON T g™ NS
DY TS Ar IO vy

Tilan

nauy
TINOBE  OTWurng

AN AT

im. NELo5 XYL
OF Lo Fpg 93 mr.E.umﬁ /4
Lrogy  gIgeN 2len

3lva | 334

AINIWANI WY

Ter

9ZHITNT

3
N

§303043dNs

Sbbi WYL _¢| dIva

SWILSAS Tand F{IL

LC T -4 -GN oma

TNIINT LA p
o
oangung g L, V s
ne? A0H
» Dy NHD LnINIPd OL STOH oT> UM 3l IHvD

SMNOIITIINNOT T 1T O, F LTSNS

250H TN gvum NS

2009d s ke 250H Y

WFLVD FEROUG

W OIS

_Lookyt 3NIDNZT




WIWS'CF S3HINID
WWG0-0F SHILINYIO WND L F IWHINED
ASIMBIHLO JALVLS SSTINN SIONVHIIOL

¥ELGS 8040 3L
017 S1HOdS BIVNIVIN

-
m

{7avs 3ou)

LAY Felied wEemon . _.
O ony 9vF e | =] O
Jma]

Nw

TI3TAM

[

N2

AN FTLAYD

T WsHiem g

bd L1795 w0s TTaag
NPSOD  _LSAVHXT

4v F7ToH Le7s
Zx TI0TAN .wm,
T» WINGwM .9»
MGECY  LSeH%T

T
o @/ W ==

AND 2OLVIaNY  PIMOT

LN W PO_ANIONTY EI MmO T

oy
AININANIWY 3iva | 434

YRR T A 43
[«Er ) HeNTa
$3Q30H3adns

SkLl NYC ¢t G1va

KVLOY TIS TR
LNnOW Poiviavy 3 HIL

TsT—xd "ON DMa

TR® TOTAN G

T AFHYm \r\,

NIBGOE  aniLNnoi

SO _w.,ﬂ
T Bauswm Yg

Y/ -Eey

T IATAN 9
Tow AIHSIM t\uﬂ
»

NIBEOE ONILNAOK

: DOAN BW
YLy LNW IOy Rk FINIYM Tz
w SuPHivm—e Y L7108 QT *BY
ANOOW XO8 —
Ngesp
A SHINY w
B N
- N
QUL
A Ny @ ol
LNCOW BOAIVIANY JOL  TLBE XN 10y THOOH %og LHOHS

ANNOW FoiNIOod dJOL TL9h XN.LoYy




WIWG'0F S3HINID
WWE0-0F SHILIWVIa WWG-L F TYHINSD
JSIMYIHLC 031VLS SSITNN SIINVHIIOL

€189 9040 131
QL1 SLHOJS HIVNIVIN

DIHS Y
i

WS e T 297 Py - oW %
5 - W i b A :
" — o
1.3 ! INS '
m 14 _ _ F 5y » 3¢

PIGBIY _Li0vux T _ 2 CGNNLS
[T \rmu<xmll|N _
1|..E|_ PEEAT ] :
1 AOTW g e L TN L L
= , \

a1
e w H oy
£ !
| wpswn Bz DI LY WY
51y
SN JRng <

HICTE  FHONF

|

| mIws a3 oL EH @ ~

BIASNS DTS ..n\,m\
FIHS , .:\h x, ! \

ANIWANINY ALVa | 434
A9 A
addddﬂcwamxo YYD
$3Q3DHALNS

Skl ™NL ¢ §Iva

SpLNOOW dHOd
LES v Thh  RVIOY

©4T Y49 ‘ON 5Mma

1L

| NZ-785 XN_LOY | C9-+H XNLOY




WWS0F SAYENTD
WIWSE-0F SH31AWwIQ W01 F TYdINID
ISIMUIHLC GILVLS SSTINN SIONVHII0L

¥E195 9040 <731
Q17 SLHO4S HIVNIVIA

Bl

ANINONINY 3Lva ] 434

- 3% A3

ddddl\«u ﬁesux.um:d QW NrgQl

§30304H3d4dNS

Skl ML\ divg
ASSV

Z50H B0Llviavy FLLIL

557 -¥Y ‘-ON oma

[

ATisne

Yillv JOL

I

Ao
SHTD 23 2 37003y
Mo

3501 s H

GMELT Bt ! “

e . L |

P = oy
350H

b MN__ = Te

eI VIEN

ER S INER: L FINE P
Yoo LY
FdS F%0H, |

J——

d 2 A

331900 =1
T w5 2in )

LI

SWWNG dEaNe
Lid Ol QavMig L
FSOH uDWx:_.

FSOH, |
..

LNATY HOLLOG

QrnoYs  $FIL TEVD

e
Ao

W

LLid O sE%H TN Wi .

NS _LON Q0




